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Package leaflet: Information for the user

Oncaspar 750 U/mi
powder for solution for injection/infusion
pegaspargase

Read all of this leaflet carefully before you are given this medicine because it contains

important information for you.

= Keep this leafiet. You may need to read it again.

= If you have any further questions, ask your doctor,

= If you get any side effects, talk to your doctor. This inciudes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet

1. What Oncaspar is and what it is used for

2. What you need to know before you are given Oncaspar
3. How Oncaspar is given

4, Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselives, while some cancer cells cannot. Oncaspar lowers asparagine level

in blood cancer cells and stops the cancer cells growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth 10 18 years
and in adults. ALL is a white biood cell cancer type in which certain immature white cells
(named lymphoblasts) start growing out of control thus preventing the production of functional
blood cells. Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

— if you are allergic to pegaspargase or to any of the other ingredients of this medicine
(isted in section 6).

- if you have severe hepatic disease.

- if you have ever had pancreatitis.

- if you have ever had severe bieeding following asparaginase therapy.

— it you have ever had blood clots foliowing asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who is being
treated with Oncaspar, please tell the doctor if any of them apply to your child.

Warnings and precautions .

Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you; - <

= if'you have had serious allergic reactions to other forms of asparaginase, for exampig/itchy
flushing or swelling of the airways, because major allergic reactions to Oncaspar ca

= if you suffer from a bleeding disorder or have had serious blood clots.

= ifyou get a fever. This medicine may make you more susceplible to infections.
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= if you have had poor liver function or are using other medicines which may harm the liver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can ocour.

= if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely walched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional monitoring lests

Blood and urine sugar levels, liver and pancreas function anc other tests will be carried out regularly
1o monitor your heaith during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect

on the liver which plays an important role in removing medicines from the body. In addition,

itis especially important to tell your doctor if you are also using any of the following medicines:

= immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

= vincristine, another cancer medicine, If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

= medicines which reduce the blood's ability to clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetylsalicylic acid or non-steroidal anti-inflammatory medicines
(such as ibuprofen or naproxen). If used at the same time as Oncaspar, there is a higher risk
of bleeding disorders.

= medicines which require cell division for their effect, for example, methotrexate (@ medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

= prednisone, a steroid medicine. If used at the same time as Oncaspar, the effects on the clotting
ability of your blood are increased.

= Cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able to get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method

of contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they
or their partners are being treated with Oncaspar.




itis not known whether pegaspargase is excreted in breast milk. As a precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be
re-started until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium
This medicine contains less than 1 mmol sodium per dose, that is to say essentially ‘sodium-free "

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used
to treat cancer. Your doctor will decide what dose of the medicine is needed and how often,
based on your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar
As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

In the unlikely event of accidental overdose, you will be monitored carefully by medical staff
and treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, aithough not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

— Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

— Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness
of breath, fast heart beat and drop in blood pressure;

- Blood clots;

- Fever with low counts of white blood cells.

Common (may affect up to 1 in 10 people)

- Severe bleeding or bruising;

— Violent shaking (seizures) and loss of consciousness;

— Severe infection with very high fever;

= Probiems with your liver (e.g., change in colour of your skin or urine or stool and laboratory
resulls of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)

= Liver failure;

= Jaundice;

= Blocked bile flow from the liver (cholestasis):
= Destruction of liver cells (liver cell necrosis).




Not known (frequency cannot be estimated from the available data)

- Severe skin reaction called toxic epidermal necrolysss,

- Loss of kidney function (e.g., change in urine output, swelling of feet and ankles);

- Stroke;

- Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

- Changes in the function of the pancreas;

- Weight loss;

- Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism);

- Loss of appetite, general weakness, vomiting, diarrhoea, nausea,

- Increased blood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

= Build-up of fluid in the stomach (ascites);

= Fever and flu-like symptoms;

- Mouth sores;

- Back, joint or abdominal pain;

~ High levels of fat and cholesterol in your blood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves after some lime.

Not known (frequency cannot be estimated from the available data)

- Decreased number of white blood cells and platelets;

- Palpitations;

- Fever;

= Cysts in your pancreas, swelling of the salivary glands:

- High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

- Sleepiness, confusion, mild twitching of the lingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor.
This includes any possible side effects not listed in this leaflet.

You can also report side effects directly via:

Ireland

HPRA Pharmacovigilance

By reporting side eﬂocts you can heip pmvide more |Monnaﬂon on the safety of this medicine.




5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP.
The expiry date refers to the last day of that month.

Store in a refrigerator (2°C-8°C).

Do not freeze.

After the medicine has been reconstituted and diluted, the solution should be used immediately.
If immediate use is not possible, the diluted solution can be stored at 2°C—8°C for up to 48 hours.

Do not use this medicine if you notice the reconstituted solution is cloudy or has visible particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

The other ingredients are: disodium phosphate heptahydrate, sodium dinydrogen phosphate
mononhydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochloric acid
{for pH adjustment) (see section 2 “Oncaspar contains sodium").

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex - France

Manufacturer

Les Laboratoires Servier Industrie
905, route de Saran

45520 Gidy - France

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Ireland
Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Maita
V.J. Salomone Pharma Ltd
Tel: + 35621220174

This leaflet was last revised in November 2020

Detailed information on this medicine is available on the European Medicines Agency web site:
Olto/iwww ema europa ey,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered to a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, e.g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items required for the treatment of anaphylaxis in readiness (epinephrine, oxygen, intravenous
steroids etc.).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used

at the same time as other medicines associated with an increased risk of bieeding

{see section 2 “Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

Instructions on how to prepare, store and dispose of Oncaspar

Insiructions for handiing

1. Staff should be trained in how to handle and transfer the medicinal product
{pregnant staff should be excluded from working with this medicinal product).

2. Aseplic technique must be used

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution

1. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needie.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particies. Do not use if the reconstituted solution is cloudy or if a precipitate has formed.
Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Adminisirat
1. Parenleral medicinal products should be inspected for particulate matter prior lo administration,
only a clear, colourless solution free from visible foreign particles should be used.
2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 mi in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 mi sodium
chlonde 9 mg/mi {0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion
of either sodium chloride 9 mg/ml (0.9%) solution or 5% glucose.




Do not infuse other medicinal products through the same intravenous line during administration
of Oncaspar.
After dilution, the solution should be used immediately. If immediate use is not possible,
the diluted solution can be stored at 2°C~8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.

Nywnexko J1.B.
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JIncrok-srjaaum: indopmanis 1,18 naunienra
Oukacnap, nopomox st po3uuny Aas in'exuii/ingysii 750 MO/ma
neracnaprasa

YBa&HO npounTaiiTe Bech AaHMI JIHCTOK-BKIATIHII, IEPHI HiK NOYATH 32CTOCYBAHHS LLOTO 3ac00y,

OCKIbKH BiH MICTHTH BaK.IHBY /115 Bac indopmauiio.

- 30epiraiite uei aucTok-BKiaannil. Moxiuso, Bam 3Ha100UThCS IIPOUMTATH HOT0 Lite pas.

- SAkuio y Bac € Gy/b-AKi MUTaHHA, 3BEPHITLCH 10 CBOT'O JIiKaps.

- Akuwo y Bac 3’asasatees Oyab-ski nobiuni edexry, poskaxirs npo ue aikapio. Lle crocyerses Gyab-
SIKHX MOMUTMBHX 10DIYHUMX edekTiB, AKi He BKA3aHi B LIbOMY JMCTKY-BkIaamui. JIus, posain 4.

lo MicTHTL AAHHH JIHCTOK-BKJIAAHII

I1lo Take Onkacnap i 18 4Or0O BiH 3aCTOCOBYETHCS

[Llo Bu maeTe 3HaTH nepe THm, sk no4aTk 3actocoysat OHKacnap
Sk 3acrocoByBatu OHkacnap

Mosxsiui nobiuni edextu

Sk 36epiratu Oukacnap

Bwmict ynakoBku Ta iHwa indopmatlis

il ol R

1. Illo Take Oukacnap i /isi 4Oro BiH 32CTOCOBYE€THCS

Oskacnap MicTUTh neracnaprasy, ska € GpepMeHTOM (acraparinasoro), Lo po3LLEILIIOe acnapari, Bak IHBHil
Oynisenbuuit 610k Ginkis, 6e3 AKMX KIITHHH HE MOXKYTh BHKMTH. HopMaibHi KIITHHH MOKYTH BHPOGASTH
acriaparin /uis ceGe, B To# yac AK J1esKi pakoBi KAiTHHU — Hi. OHKacnap 3HHKye piBeHb acnapariiy B paKOBHX
KJITHHAX KPOBI | 3YMHHSE 3pOCTAHHSA PAKOBUX KITITHH.

Omukacnap 3acTocoryeThes aas jikyeanus roctporo aimpoGractioro seiikosy (I'JIJ1) y aiteii sikom Bia
Hapo/pkenHs 10 18 pokis i gopocaux. ['JUI — tun paky Gianx KpOB'SHUX KJIITHH, PH SKOMY AeAKi He3pii
aimpoumTy (Mia Ha3soo AiMGoGIacTH) MOYMHAIOTL GEIKOHTPOIBLHO 3POCTATH, TAKUM YHHOM 3anobiraioum
BMPOOEHHIO (yHKIIOHAIBHUX KIiTHH KPOBi. OHKAacnap BUKOPUCTOBYETHCA PA3oM 3 iHIIMMM JTiKAPCHKUMH
3acobamu.

2. Llo Bu maere 3uaT nepea TaM, K no4atH 3acrocoysaru Onkacnap

He cain Buxopucroysaru Onkacnap:

. akuo Bu maere aneprito Ha neracnaprasy abo Gy ab-aKkHii iHLIMIA KOMIIOHEHT LLOTO J1IKAPChKOTO 3aC00Y
(nepeniveHux y posaiii 6).

B AKIIO Bu MaeTe Baxkke 3aXBOPIOBAHHSA NEYiHKH.

B AK1O Bu konn-HeOyab Mau NaHKpeaTHr.

- AKIIO Bu KoM-HeOyAb MaIK CHIILHY KPOBOTEUY T1iC/1s J1IKyBaHHS acraparinasoro.

- K110 y Bac kosiu-ueby.ab yTBOpIOBAIMCH TPOMOM micas fikyBaHHs acnapariHaT;O}o‘




[Monepekenns Ta 3anobixui 3axoau

[Torosopits 3i cBoiM Jikapem 10 Toro, sk nouHere 3acrocysanus Ounkacnapy. LleH sikapebkuii 3aci® He

niaxoauts Bawm:

- AKIO y Bac Oy/iM cepHO3HI ajeprivni peakuii Ha iHwi GopMHM acnapariHasu, Hanpukiaa, ceepOi,
NPHJIMBH XkKapy a00 HaOPAK AMXaJIbHUX LUIAXIB, OCKLIBKH ICHYE PH3HUK PO3BUTKY CEPHO3HHX AJIePriuHMX
peakuii Ha OHkacnap.

- AKLO y Bac nopyuienns sropranus kpoBi abo y Bac konu-uebyas 6ye cepitoznuii THIT TpoMBO3Yy.

- akuo y Bac niuxomanxa. Lei npenapar moxe 3po6utu Bac 6inbw cnipuitHstansum 10 indekuiii.

- AKLIO Bu mMaeTe nopyuwenns Gpynkuii nedinku abo BAKOPUCTOBYETE iHIIN J1IKapChKi 3aC00HM, AKI MOKYThH
nowkoauTH nedinky. Koan Oukacnap BHKOPHCTOBYETHCA B MOEAHAHHI 3  IHUIOW MPOTHPAKOBOIO
TEPAITIEI0, MOJKYTh BHHHUKHYTH MOpPYLIEHHs 3 GOKY MeYiHKH Ta LEHTPAIbHOT HEPBOBOT CHCTEMH.

- SAKLLO BH cTpaxcaacTe Bija 60/mo B xuBoTi. [1i1 4ac nikyBanHs OHKacnapom Moxke BAUHMKHYTH 3araieHHs
MUUTYHKOBOT 3aJ103U, SKE B ICAKHMX BHITAKAX MOXKE CIIPHYHHHTH JETATLHUI HACTIJIOK.

Llei 3aci6 Mose BUKIMKATH KOJIMBAHHS PiBHIB (haKTOPIB 3rOpTaHHs KPOBI i MOXKe 351/1bLIMTH PU3HK KPOBOTEYI
Ta/abo yTBOpeHHs TPOMOiB.

Sxwo Bu e Garbkamu autnnM, ska otpumye OHKacnap, noBioMTe JiKaps, AKIIO OCh 3 BHIIECKA3aHOTO
crocyeTbes Bawol AuTHHHA.

[Tix wac aikysanns Onkacnapom

ITia yac BBeienns Onkacnapy Bu Gy/eTe 3HaXOAMTHCH M1i]1 PETELHUM CMIOCTEPEKEHHAM TIPOTAIOM [OIMHU
TC/IS O4ATKY JiKYBaHHA 3 METOIO BUABICHHS Oy/Ib-SKMX O3HaK CepHO3HMX alepriuHux peakiii. Mae Gyt
3a0e3rneyenuii 10cTyn 10 MeAMuHOTO ob/aiHaHHs i 3acoGiB, MPU3HAYEHUX LIS KyNipyBaHHA anepriyHux
peaxii.

JloaaTkoBi KOHTPOIbHI aHaxi3K

Iin wac Ta nicas AikyBaHHA 11 KOHTpomo Bamoro crany 310pos’s GyayTh pery/spHO MpoBOANTH aHaTi3H
JUTA BU3HAYCHHA PIBHIB LLYKPY B KPOBI Ta ceyi, aHa/Ii31 3 METOIO NepeBipku QyHKLii ne4iHKM Ta Mi 1y HKOBOT
3a7103M, & TAKOXK iHIII aHA/TI3K, OCKI/IbKM LIEeH Mpernapar MoKe BILUIMBATH HAa KPOB Ta iHUIi OPraHu.

Inmi Aikapeski 3acodn ta Oukacnap

IToeinomre stikaps, skuo Bu npuitmacTe, Hewo 1apHO npuAMaiu abo niaHyete npuiMaTH 6yab-aKi iHLI J1iKH.

[le nyxe BaxMBO, OcKibki OHKAacnap MosKe NOCHANTH NOGIUHI eheKTH IHLIMX TiKapehKMX 3ac00iB 3aBAsAKH

BIUIMBY HA MEYiHKY, sika Bijlirpac BasIMBY poiib y BUBeJAeHHI Jikis 3 opraniamy. Kpim Toro, ocobmmeo

BaKJIMBO MOBIZAOMUTH J1iKapsi, aKilo Bu Takoxk BHKOpHCTOBYETE Oy/1b-AKHit 3 HACTYTTHUX JliKAPCHKHX 3aC0O0iB:

- IMyHI3aLis JKHBUMH BAaKLMHAMH MPOTATOM TPbOX MICALIB Mic/AA 3aBepuICHHS [TiKyBaHHA neiikosy. |le
30i/IbLIYE PHINK BUHHKHEHHSA IH(DEKLIH TAKKOrO CTyNeHs.

- BIHKPUCTHH, IHIIKHH nporupakoBui 3aci6. [Ipu oaHouacHomy 3acTocyBaHHi 3 Onkacrnapom 3pocTae
pH3MK noGiuHuX edekTiB abo alepriyHux peaxuiii.

- AiKapebKi 3ac00M, SKi 3MEHIIYIOTh 31aTHICTb KPOBI 10 3rOPTAHHS, TAKi K aHTHKOAryJISHTH (Hanpukiaj,
Kymapuh/Bapgapus i renapuH), AMnipuaaMos, aueTWicalilluioBa Kuciota abo HecTepoinHi
npoTusanankHi npenapartu (taki sk iGynpoden abo wanpokcen). [lpu oamHouacHomy 3acTocyBanHi 3
OHKkacnapom 3pocTae pusMK NopyUIeHHS 3rOPTaHHS KPOBI.

- MiKapChKi 3ac00M, WO A5 A0CATHEHHS e(eKTy BUMAralTh UMTOKHHE3Y, HANpHMKIAd, METOTpeKcar
(Mpenapar, 10 BUKOPUCTOBYETHCS AK /LIS JTIKYBAHHS PaKy, Tak | /UIs JIiKyBaHHS apTPUTY), eheKTHBHICTh
AKNX MOJKE 3MEHILIMTHCD.

- NpeHi3oH, cTepoianuii npenapar. ITpu oaHoYacHOMY 3acTocyBaHHi 3 OHKACIIAPOM 3POCTaE BILTHB Ha
3/IaTHICTh KPOBI /10 3rOpTaHHA.

- uuTapabiH, Jikapcekuii 3acib, SKMH 3aCTOCOBYETHCS VIS JIIKYBaHHA paKy, MOXKe BIUIMBATH Ha
edexruBHicTs OHKacnapy.

Omnkacnap Takox MOXe BUKIMKATH 3MIHM QYHKILT MeYiHKH, SKi MOXKYTH BILIMHYTH Ha ! yeﬁamm ,ELH TRIHX

NiKapchbKHX 3ac00iB. Vo 02 =& : \

Baritnicte T2 FOAYBAHHS I'PY/ULIO i oy S P
Akuio Bu sarithi abo roayere rpyunio, aymaere, 110 moxkerte Gytu BaritHi aGo n.rlauyq drixpiTu, riepen
BUKOPHCTAHHAM LIOTO MpernapaTy 3BEPHITLCS 3a M0PaI0Io JI0 JiKaps. \2 /




He cain 3acrocosyatw Onkacnap, skuio Bu Baritui, ockinbku #oro edextd nig uyac BaritHOCTI He
AocniuKyBaaucs. Baw nikap Bupiwute, yu Bauie 3axsoprosanns notpebye nikysanns. JKiHku aiTopoaHoro
BiKYy MOBHHHI BUKOPUCTOBYBATH HaJiHHI METOM KOHTPALEIILIT i/l Yac JIiKyBaHHs | POTArOM LIOHAKMEHILE
6 micsUIB Mic/s NpUNMHeHHs JikyBanHs Onkacnapom. [epopaibti KOHTpaUEeNTHBHI 3ac00H He € eeKTHBHAM
METOIOM KOHTpauenuii nix yac nikysanHs OnkacniapoM. 3BepHITLCS 0 JliKaps 3a peKOMeaalisiMM 1010
HaHKpaLOro J0CTYNHOrO METOAY KOHTpauenuil. Yon0BiKM TAaKOXK MOBHHHI BMKOPHCTOBYBATH e(EKTHBHY
KOHTPALETLLi0, AKIIO BOHKU a00 1X MapTHEPKM 3acTocoByOTh OHKAcnap.

Hesizomo, umn notpanise neracnaprasa B rpy/iHe MOJI0ko. B skocTi 3ano6ibxHOIO 3aX0/y Mijt yac jlikyBaHHs
Onkacnapom HeoOXiZHO NPUIMHUTH FPY/IHE BUTOOBYBAHHS | HE BiIHOBJIIOBATH 10 3aBEPLICHHA JTiKYBaHHS
OHkacnapom.

3aaTHicTh KePYBATH TPAHCIIOPTOM TA NPAMIOBATH 3 MEXaHI3MaMH
He cnia xepyBaTi TpaHcrmopToM Ta MpaiioBaTH 3 MeXaHi3MaMM Mil 4ac 3aCTOCYBAHHS LLOIO [penapary,
OCKLJIbKH LIe MOYKE BUKJIMKATH COHJIMBICTh, BTOM/IKOBAHICTh 200 CI/IYTAHICTh CBiZIOMOCTI.

Onkacnap MicTHTBL HATPI
Ileii sikapebknit 3aci6 MicTUTB MeHLIE | MMOJIB HATPIIO Ha 103y, TOGTO MPAKTHUYHO BiILHUH Bijl HATPIIO.

3. Sk 3acrocoByBarn Oukacnap

Jlikysanns Onkacriapom 6ys10 nIpU3HAUEHE JliKapeM, AKMi Ma€ J0CBi/l y BUKOPUCTAHHI Npenaparis /uis
JiKyBaHHs paky. Jlikap BUPILIMTb, SKY 103y J1IKAPCLKOr0 3ac00y NMPU3IHAUUTH i 3 SKOIO YACTOTOIO, 3AJIEKHO
Bi/l BIKY | IU10LLI NOBEPXHI Tija, AiKA PO3PaXOBYeThCA 3 ypaxyBaHHsM Baworo pocry i Baru.

Jlikapcbkuit 3aci6 BBOAMTBCS LLIAXOM iH€KLIT PO3uMHY y M™53 260, AKILO Le Giibi J0UiILHO, y BeHy.

Sxmo Bu orpumacte 6iabmy no3y Onkacnapy
Ockinbku gikap Gyae ssoautu Bam 3aci6, naspsa uu Bu orpumacte Ginbiry 103y Onkacnapy Hik notpiémo
Baw,

Bunajakose nepenosysanus Mas0iimMoBipHe, ToMy 10 Bu Gyaere 3HaX0AMTHED i/l peTe/IbHAM
CMOCTEPEKREHHAM MEAUHHOIO NEPCOHAIY Ta OTPUMAETE HAJIKHE JIKYBAHHS.

SIKIIO y BAC € 10/1ATKOBI MUTAHHS 11010 BUKOPUCTAHHS LILOIO 3ac00y, 3BEPHITLCA 10 CBOI'O JliKaps.
4. Mosugi nobiuni epexrn

Sk 1 inwi npenaparw, uek nikapebkuii 3aci6 Moxke BUKIHMKATH N0GiuHi eheKTH, X04a BOHH BUHHKAIOTH HE B
KOYKHOI JIFOJIMHH.

Cepiiosni nodiuni epexrn
Heraiino nosizomre cBoro ikaps, Axkuio y Bac Bunukne 6yab-skuii 3 HacTymHuX noGiuHuX edekTis:

Ay#xe wacti (MOKYTH BHHHKHYTH Gilabmie nix y oanici ocodou na 10 moeii)

- 3ananenns abo iHwi po3naaM NiALLTYHKOBOT 321031 (NAHKPEATHT), 1O BUK/IMKAIOTH CHITbHHUIA Gilb ¥
KMBOTI, SIKHH MO’KE NOLUMPIOBATHCA HA CTIHHY, BUKJIMKATH GIIOBOTY, Ni/IBUILEHHS PiBHS LYKpY B
KPOBi;

- Cepiio3Hi aneprivni peakuii 3 TAKHMH CUMIITOMaMH, SK BUCHII, cBepOixk, HAOPSAKK, KPONUB’ SIHKA,
3a/IMLIKA, PUCKOPEHE CEPLEOUTTS | pi3Ke 3HWKEHHS apTepiaibHOrO THCKY; N

- Tpombu; // Kile S\

- JIuxomaHKa 3 HU3bKMM piBHEM JICHKOLMTIB B KPOBI. VAT A RN _

Hacri (MoKyTHL BHHHKHYTH Y oHiel ocobu na 10 ;110aeii)
- Kposoteua 1s:xk0r0 cTynens abo yTBOpeHHs cHHILIR;
- IHTeHCUBHE TpemTiHHA (CYA0MH) Ta BTpaTa CBiZIOMOCTI;
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- Tsoxki ingexuii, axi CYNPOBO/UKYIOTLCS J1ysKe BUCOKOIO TeMIEPaTypOIO TiJia;
- [Neuinkosi npoGiemu (Hanpukiaz, smina KOJIbOPY WIKipH, ceui abo Kasty, MiiBULICHHS PiBHIB
MEeYiHKOBUX (pepMEHTIB uu Ginipy6iny, niaTBepKeHE pe3yabTaTamu 1abopaTopHUX aHaizis).

Piako nomupeni (voxyrs BHHHKHYTH y oanici ocodn na 1 000 miosei)
- [TewinkoBa HenocTaTHICTS:

E Kosranuis;

. [Mopyuienns BixToky %oByi 3 nevinku (xonecras);

- PyiinyBatHs Knitun nevinku (HEKpO3 KIITHH neuinku),

Yacrora HeBigzoma (uacrora ne moxe OyTH BeTaHOB.ICHA HA MiACTABI HANBHHX JAaHHX)

- IlIkipHa peakuis THKKOro CTYNeHs Mi HA3BOKO TOKCHYHMI eniAepMaIbHHI HEKPoi3;

- lopywenns dyuxuii supok (manpuxian, 3misa ocary ceui, wo BuainseTses, wabpak cron i
UIMKOJIO0TOK);

- IHCybT;

- Tsxki aneprivni peakuii, wo MOXKYTb GyTH NPHYHHOIO BTpaTH cBiaoMocTi abo MOKYTh OyTH 3arpo3oro
AHTTIO (aHAINAKTHYHMI WIOK).

Inwi nodiuni edexrn
[lorosopits 3i cBoiM nikapem, skio y Bac Bunukue Oyab-skuii 3 HacTynuux CHTYalliM:

Ayxe yacti (MoxyTH BHHRKHYTH Gijtb e Hik Y oaniei ocodn na 10 moxeii)

- 3mina GyHKLIT niauyHKOBOT 3a103H;

B Brpara saru;

- Bisnb y Horax (sxwmii moxe OyTu cumnTomMom Tpom6o3y), Ginb Yy rpyasx abo sanuuika (wo mosxe GyTu
MPOABOM HaABHOCTI TPOMGIB y JIEreHaX, CTaHy Mij HA3BOIO JlereHesa emOoJtin);

E Brpara anerury, sarasibua cnabkicrs, 61 IOBOTA, Jliapes, Hy10Ta;

- [TiaBuieHns piBus wykpy B KpoBi.

Hacri (MoKyTH BHHUKHYTH v 01Hi€l 0co6u Ha 10 Joj1ei)

- 3HHKEHHS KiJILKOCTI €PUTPOLIMTIB:

- Haxonuuenns pinunu s ULTYHKY (acuur);

- JInxomanka ta rpunononiGHi cumnTomu:

- YTBOpeHHs BMpa3ok B poTi;

- binb y cnuni, cyrno6i abo xusori:

- Bucoki piBui xkupy i XOJIECTEPHHY B KPOBI; HU3bKHIA BMICT Kalilo B KpOBI.

Piako nommpeni (voxyrs BHHHUKHYTH Yy oaniei ocobn na 1 000 Jroaeii)
- Cunapom 060poTHOT 3aHbOT aeiikoeHuedanonarii (CO3JI), 03HaKaMH SKOrO € rOMOBHMI OlJib,

CILTYTaHICTh CBilOMOCT, Cy10MM | BTpaTa 30pYy, AKI 3HHKAIOTH Yepes JesKkHii yac.

Yactora neBizoma (vacrora He moxe OyTH BCTaHOBJIEHA HA NiACTABI HASIBHUX JAHHX)

- 3HWKEHHS KiIbKOCTI JIEHKOLMTIB Ta TPOMOOIMTIB;

- [lpuckopene cepueGurrs:

- JInxomanka:

- Kictu B niquynkogiii 3anosi, HaOPSK C/IMHHMX 347103,

- Bucokuii pisenb ceuosunu B kposi; anturina a0 Owukacnapy; BHMCOKMi piBeHb aMmiaky B KpoOBi;
3HWKEHHS PIBHA LLYKPY B KpOBI;
- ConausicTs, crutyTanicts cBinomocTi, nerke IOCMHKYBaHHSA MajibLliB.

[Mosinomienns npo noGiuni eexTH
Axuio y Bac 3'siBiisThes noGiuni edektn, siki, 3a Bawoko AYMKOIO, MOKYTh OyTH NoB's3ani 3.xivioTepanicio,
PO3Ka&XiTh Npo ue cBoemy ikapio. Ile CTOCYEThCA Oyab-skux noSiunmx edekris, He.’fka?aﬂ_‘r_f?é B LIbOMY
JHCTKY-BKJIaAM L. Bu Takok MoxkeTe noBiioMuTu 1npo nodiuHi edexryu 6e3nocepf:ﬂubg/qﬁpé’éi"" g \
Ipaanain s+ /
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MaasTa
ADR reporting
Cairr: www.medicinesauthority.gov.mt/adrportal.

[Mosinomastouu npo noGiuui edextn Bu gonomaraete 36upanHio indopmauii 3 Gesneku Uboro JiKapehbkoro
3aco0y.

L7 Sk 3b6epirarn Oukacnap
30epiraiiTe Leii ikapcbkuii 3aci6 B MicLIAX, HEAOCTYMHHX JUTS JIITEH.

He BukopucToByiiTe weil 3aci6 micas aatu 3aBepuieHHs TEPMiHY MPUAATHOCTI, BKA3aHOT HA €TMKETLI Ta HA
KapToHHIA kopoOui micns nosHaukn «EXP». Jlata 3aBepuieHHs TepMiHy NPUAATHOCTI BiHOCHTHCS 10
OCTAHHBOIO JIHA LILOTO MICSLA.

30epiratu B xonoaubHUKY (2°C-8°C).
He 3amoposkyBaTh.

[Tic1s BiAHOBJICHHS Ta PO3BE/ICHHA JIKAPCHKOro 3aco0y CIlil HeraiHO BUKOpHUCTATH Po3umH. SIKIIO Heraiine
BHKOPHCTaHHA HEMOMJIMBE, PO3BE/ICHHH PO3YHH MOKHA 30epiratu 10 48 roaun npu temneparypi 2°C-8°C.

He BukopucroByiite ueii npenapar, skuo Bu nomitiiau, wo BigHOBAeHui posuuH MyTHHI abo MicTHTB
BHIMMI YACTKH.

He Bukuaaiite oHi 3a0MIIKK JaHOro npenapaty y ctiuni Boau. Cnutaiite apmanesra, SKHM YHHOM CIill
YTHIII3yBaTH HEBUKOPUCTaHI J1ikapeeki 3acobu. L1i 3ax0/14 10M0MOKYTh 3aXHCTHTH HABKOTHILIHE CEPE/I0BHILLE.

6. Bmict ynakoBku ra inma ingopmanis

[0 mictuTe OHkacunap

Hirouoro pevoButoro OHkacnapy € reracnaprasa. Koxen daakon mictuts 3750 MO neracnaprasu.

[Ticas Bianoenexns , 1 ma po3uuny micturs 750 MO neracnaprasi (750 MO/wmn).

[HIIWMH iHrpelieHTaMu €: HaTPilo n.upoqnocd)aT renrariapar (auriapar), sarpito aurigpodocedary, auriapar,
HATPilO XJIOPWJ, caxaposa, HaTpiio rmpoxcnu (s perymosanna pH), kucnora xnmopucrosoaxesa (s
perymoeants pH) (aus. po3ain 2 «OHkacnap MiCTHTL HaTpii»).

Sk Burasaac OHkacnap a BMicT YNaKOBKH

Omnxkacnap ue NOpOLLIOK OL10ro um maixe 6in0ro koabopy. [licis BiAHOBJIEHHA PO3YMH € MPO3OPHM Ta
Ge30apBHMM i HE MICTHTH BHAMMHX CTOPOHHIX HACTOK.

KozkHa ynakoska mictuts 1 ckiasuuit daakon 3 3 750 MO neracnaprasw.

Baacuuk pecerpauiiinoro nocsiiuenns
Jle Jlaboparyap Cepg'e

50, pro Kapto

92284 Ciopen cejiekc

Dpanuis

Bupodouuk

JlaGoparopii Ceps'e Inaactpi
905 pyrt ne Capan

45520 Auni

OpaHuis e

JL1s oTpuMmanHs /10/1aTKOBOT mcbopmaun Mpo LeH JiKapcbKHid 3aci6 3BepHITHCH /10 wcuenoro npe
BJIACHHKA PEECTPALIMHOIO NOCBIIYEHHS :

nﬁ]ﬁ'éHkg_;ﬂ.



Ipianais
Ceps'e JIaGoparopis (Ipaannisn) Jita.
Ten.: + 353 (0)1 663 8110

MauibTa
Bi. JIxi. Canomon ®apwma Jltg
Ten.: +356 21 2201 74

et ancrok-sraaanm Gyao Bocranue neperasnyro y aucronaai 2020 p.

Jeranbha indopmauis npo ueil mikapcekuit 3aci6 MicTMThCs Ha BeG-caiiTi €BpONEHCHKOrO areHTCTBa 3
JliKapebKMX 3aco0is: hitp://www.ema.europa.eu.

Hagenena nukue indopmauis npusnadena Janume 1is MeIHUHAX NPaLiBHAKIB:

HacriliHo pexomenyertbes wiopasy, koan OHKacnap BBOAMTHCA NALEHTY, 3anMcyBaTH iM's Ta HoMep cepii
npenapary, wob MaTH 38'430K MK NaWIEHTOM i Cepiero J1iKapebKoro 3acody.

Yepes nenepenbauysanicts no6ivHMX peakiiiil OHKacTap Mae BBOJIMTH JIHLLE MeLUYHMUIA fiepcoHal, aKuii mae
JIOCBIAL Y BUKOPMCTaHHi XiMiOTEparneBTMYHUX NPOTHPAKOBHX JIKAPCHKMX 3aC0BiIB.

OcobuBO y NaLEHTIB 3 BiIOMOIO rinepuyTauBicTo 10 iHwmx gopm L-acnaparinasu, nia uac tepanii MOKYTh
BUHHMKATH peakuil rinepuytiMsocTi 10 Oukacnapy, Hanpukiaj, aua@;inaxcin PyTunnum 3anobikHum
3aXO/IOM € CTOCTEPEXEHHS 3a MAUICHTAMM NPOTATOM TOJMHH 3a HAfBHOCTI JOCTYIY [0 peaHimMaliifHoro
objanHanHs  Ta iHWMX 3acoDiB, HEOOXiAHMX Ui JiKyBaHHS aHadinakcii (aapeHaniny, KMCHIO,
BHYTPilIHBOBEHHUX KOPTHKOCTEPOILiB TOLLIO).

Crin noiHdopmyBaTH nauieHTiB NPo MOKIUBI peaxwii rinepuyTMBocti 10 OHKacnapy, BKIOYAOUM parToBy
anadinakcito. IlauieHTH, sKki OTPUMYIOTH Onxacnap, NVIAI0TECS  MIABULIEHOMY PH3UKY KPOBOTEY |
TPOMOOTHYHMX po3iadis. Ciia noscHuTH nauicHTam, wo OHKacnap He MOXKHA 33CTOCOBYBATH 0HOYACHO 3
IHLIUMH .11icapc:bxumu 3ac00aMH, M0B'A3aHHUMH 3 MiIBULICHAM PH3MKOM KpoBoTed (ame. poszin 2 «lHui
Jikapceki 3acobu ta OHkacnapy).

V pasi KoHTaKkTy ueii JlikapcbkHii 3aciG Moje BUKIMKATH 1101pa3HeHHs. ToMY Mopomok ciia 00pobsTH |
BBOJMTH 3 0coOmMBOI0 obepexHicTio. HeoOXiaHO yHMKaTW BAMXaHHA napiB i KOHTaKTy 3i IIKIpOKO Ta
C/IM30BOIO 00010HKOIO, 0CODINBO O4el; y pasi KOHTAKTy Mperapaty 3 o4uMa, WKipolo abo cau3oBMMH
000/IOHKAMH CJTi/1 HEralHO MPOMMTH YPasKeHE MicClle BETMKOIO KLUIBKICTIO BOM NPOTATOM MpUHAKUMHI 15
XBHJIHH.

byab-akuit HEBUKOPUCTaHHI 1iKapehKuit 3aci a60 3a/IMILIKK MaTepiaty MaloTh Gy TH yTH1i30BaHi BIANOBIHO
JI0 MICLIEBUX BUMOT.

chprRui'l‘ 3 IpUroTYBaHus, 30epiranns Ta yruaizauii Oukacnapy

HCI]’;}_’K!]I] 3 NOBO/KEHHA 3 JIIKAPCbKHM 3ac000M

llepconan mae npoitTi HaBuaHHA WOAO METOAIB MOBO/DKEHHS 3 JIKAPCHKMM 3ac060M Ta HOIO
MEPEHECEHHs (€111 BUKJIIOUUTH BariTHAX CriBPOOITHHLL Bl pOOOTH 3 UM JKapcbKuM 3acobom).

2, HeobxinHoO BUKOPHCTOBYBATH ACENTUUHMI METO.

3. Caia 10TpUMYBATUCh NPOLIEAYP HATEKHOIO NOBO/KEHHS 3 AHTUHEOIUIACTHYHUMM 3ac06aMu.

4. [1pu nosowkenni 3 OHKacNapoM PeKOMEHLYEThCS BHKOPUCTAHHS OIHOPA30BHX PyKaBH4OK i 3AXHCHOTO
ofiArYy. B T

S Bci (CJIEMEHTH, HeOoOXi/IHi ANS BBEJCHHS abo OYMLICHHS, BKJIKOYAKOUH pyxasmmi “8}01\ Gym

CrajTiOBAHHSA.




BinHosienus

5,2 M1 BOAM /U1 iH'eKUii BBOIATS y (1aKkoH 3a 10MOMOroK WINpPHLEA | roIKK Kanibpom 21.

®riakon c1it 06epexHo obepratu 10 PO3BEICHHSA MOPOLLKY.

[Ticns BinHoBaeHHS, po3unH mae OyTH npo3opum Ta Ge36apBHUM i He MICTHTH BHIHMHX CTOPOHHIX
uacTok. He cnin BukopuctoByBaTH BiHOBIEHHMiT PO3YMH, SKWIO BiH MyTHHi abo MicTUTh ocan. He
CTPYLIYBATH.

Posumn cin BukopuctoByRatH NPOTAroM 24 roAMH MiC/s BiAHOBJACHHA 3a YMOBHM 30epiraHHs npu
Temnepatypi Huxkye 25°C,

BeejeHHs J1iKapebKOro 3acoby

1.

[lepen sBenennsm napenrepanbi MKApChbKi 3ac00M HEOOXIAHO NEPEBIPSTH HA HASBHICT MEXAHIYHMX

BK/IIOYCHDb | BMKOPHCTOBYBATH TifbKM MPO30PHIA 0e30apBHHI PO3UMH, 11O HE MICTHThL BHAMMMX
CTOPOHHIX HaCTOK.

z Jlikapebkuit 3aciG npusnavenuii amie s BHYTPILIHLOBEHHOIO YH BHYTPillIHBOM'A30BOI0 BBEACHHS.
Po3uuH ciii BBOAMTH NOBLIBLHO.
[lpu BHyTpitHBOM'5130BOMY 3aCTOCYBaHHI 00'cM BBE/ICHHS He Mae mepeBuuLlyBaTH 2 M y Aaiteil Ta
MITKIB i 3 M1 y A0pocaux.
JU1s BHYTPIlIHLOBEHHOTO BBECHHS BiIHOBJICHMI Po3uMH caia possectu B 100 M posunny HATPIO
Xjopuay s in'ekuii 9 mr/ma (0,9 %) abo 5 %o-HOMY PO3UMHI ITTIOKO3H.
PosBeiennii posumn MoskHa BBOAHTH npotsrom 1-2 roaun Pa3oM 3 iH(pyY3i€l0 PO3UMHY XJIOPH/LY HATPIIO
9 mr/ma (0,9 %) abo 5%-Horo PO3YHHY [IIOKO3H, KA BxKe BBOAUTHLCS. [1in uac BReeHHs Onkacnapy
HE C/11/1 BBOAMTH iHIII JiKapchKi 3acO6M 3a A0MOMOroIO Tiei camoi BHYTPILIHBOBEHHOT iH(DYy3iiiHOT
CHCTEMH.
[Micas  possenenns aikapcbkoro 3aco0y cil HeraiHo BUKOpMCTAaTH po3uMH. SIKIO Heraiine
BUKOPMCTAaHHA HEMOMUIMBE, PO3BCACHWH PO3UMH MOXHa 30epirath 10 48 roaus MnpH TeMmnepartypi
2°C-8°C.

Yrunizauis

Omnkacnap npusnauenuit auwe s O/HOPA30BOTO 3aCTOCYBaHHA. byab-akuii HeBUKOpUCTaHUiT NikapebKkuii
3aci0 abo saiMuIkK MaTepiaty MaroTh GyTH YTHIII30BaHi BiANOBIAHO 10 MiCLIEBUX BMMOT.
Jlonarkoea seraibha indopmatis 3HaxoauThCs B Kopotkiii xapaktepucTuui nikapeskoro 3acoby (SmPC).

NEPEKNAA B“"HV‘W, il
T Nywnexko 1.5/



1t lg0re) o2 Gy
Jol 1 ZOLS

1. NAME OF THE MEDICINAL PRODUCT

Oncaspar 750 U/ml powder for solution for injection/infusion.

2, QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains 3,750 Units (U)** of pegaspargase*.
After reconstitution, 1 ml of solution contains 750 U pegaspargase (750 U/ml).

* The active substance is a covalent conjugate of Escherichia coli-derived L-asparaginase with
monomethoxypolyethylene glycol

**One unit is defined as the quantity of enzyme required to liberate | pmol ammonia per minute at
pH 7.3 and 37°C

The potency of this medicinal product should not be compared to the one of another pegylated or
non-pegylated protein of the same therapeutic class. For more information, see section 5.1.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder for solution for injection/infusion.
White to off-white powder.

4.  CLINICAL PARTICULARS
4.1 Therapeutic indications

Oncaspar is indicated as a component of antineoplastic combination therapy in acute lymphoblastic
leukaemia (ALL) in paediatric patients from birth to 18 years, and adult patients.

4.2 Posology and method of administration

Oncaspar should be prescribed and administered by physicians and/or health care personnel
experienced in the use of antineoplastic products. It should only be given in a hospital setting where
appropriate resuscitation equipment is available. Patients should be closely monitored for any adverse
reactions throughout the administration period (see section 4.4).

Posology

Oncaspar is usually administered as part of combination chemotherapy protocols with other
antineoplastic agents (see also section 4.5).

Paediatric patients and adults <21 years

The recommended dose in patients with a body surface area (BSA) >0.6 m? and who are <21 years of
age is 2,500 U of pegaspargase (equivalent to 3.3 ml Oncaspar)/m? body surface area every 14 days.

Children with a body surface area <0.6 m’ should receive 82.5 U of pegaspargase (equwaient ta- (. I/ :
Oncaspar)’kg body weight every 14 days. =
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Adults >21 years
Unless otherwise prescribed, the recommended posology in adults aged >21 years is 2,000 U of

pegaspargase (equivalent to 2.67 ml Oncaspar)/m* body surface area every 14 days.

Treatment may be monitored based on the trough serum asparaginase activity measured before the
next administration of pegaspargase. If asparaginase activity values fail to reach target levels, a switch
to a different asparaginase preparation could be considered (see section 4.4).

Special populations

Renal impairment

As pegaspargase is a protein with a high molecular weight, it is not excreted renally. and no dose
adjustment is necessary in patients with renal impairment.

Hepatic impairment
No dose adjustment is necessary in patients with hepatic impairment.

Elderly
There are limited data available for patients older than 65 years.

Method of administration

Oncaspar can be given by intramuscular (IM) injection or intravenous (IV) infusion.

For smaller volumes, the preferred route of administration is intramuscular. When Oncaspar is given
by intramuscular injection the volume injected at one site should not exceed 2 ml in children and
adolescents and 3 ml in adults. If a higher volume is given, the dose should be divided and given at
several injection sites.

Intravenous infusion of Oncaspar is usually given over a period of 1 to 2 hours in 100 ml sodium
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.

The diluted solution can be given together with an already-running infusion of either sodium chloride
9 mg/ml or 5% glucose. Do not infuse other medicinal products through the same intravenous line
during administration of Oncaspar.

For instructions on reconstitution and dilution of this medicinal product before administration, see
section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Severe hepatic impairment (bilirubin >3 times upper limit of normal [ULN]; transaminases >10 times
ULN).

History of serious thrombosis with prior L-asparaginase therapy.

History of pancreatitis, including pancreatitis related to previous L-asparaginase therapy (see

section 4.4).

History of serious haemorrhagic events with prior L-asparaginase therapy (see section 4.4).

4.4 Special warnings and precautions for use

Traceability
In order to improve the traceability of biological medicinal products, the name and the batch number.
of the administered product should be clearly recorded.
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Asparaginase antibodies

The presence of anti-asparaginase antibodies may be associated with low asparaginase activity levels
due to potential neutralising activity of these antibodies. In such cases, a switch to a different
asparaginase preparation should be considered.

Measurement of the asparaginase activity level in serum or plasma may be undertaken in order to rule
out an accelerated reduction of asparaginase activity.

Hypersensitivity

Hypersensitivity reactions to pegaspargase, including life-threatening anaphylaxis, can occur during
therapy, including in patients with known hypersensitivity to E. coli derived asparaginase
formulations. Other hypersensitivity reactions can include angioedema, lip swelling, eye swelling,
erythema, decreased blood pressure, bronchospasm, dyspnoea, pruritus and rash (see sections 4.3
and 4.8).

As a routine precautionary measure, the patient should be monitored for an hour after administration:
resuscitation equipment and other appropriate means for the treatment of anaphylaxis should be
available (epinephrine, oxygen, intravenous steroids, etc.). Oncaspar should be discontinued in
patients with serious hypersensitivity reactions (see sections 4.3 and 4.8). Depending on the severity of
the symptoms. administration of antihistamines, corticosteroids and vasopressors may be indicated as
a counter-measure.

Pancreatic effects
Pancreatitis, including haemorrhagic or necrotising pancreatitis with fatal outcomes, has been reported
in patients receiving Oncaspar (see section 4.8).

Patients should be informed of the signs and symptoms of pancreatitis which, if left untreated. could
become fatal.

If pancreatitis is suspected, Oncaspar should be discontinued: if pancreatitis is confirmed, Oncaspar
should not be restarted.

Serum amylase and/or lipase levels should be monitored frequently to identify early signs of
pancreatic inflammation. Blood glucose levels should be monitored. as impaired glucose tolerance
may occur with concomitant use of Oncaspar with prednisone.

Coagulopathy

Serious thrombotic events, including sagittal sinus thrombosis can occur in patients receiving
pegaspargase (see section 4.8). Oncaspar should be discontinued in patients with serious thrombotic
events.

Increased prothrombin time (PT), increased partial thromboplastin time (PTT), and
hypofibrinogenaemia can occur in patients receiving pegaspargase. Coagulation parameters should be
monitored at baseline and periodically during and after treatment, particularly when other medicinal
products with anticoagulant effects (such as acetylsalicylic acid and non-steroidal anti-inflammatory
medicinal products) are used simultaneously (see section 4.5), or when concomitant chemotherapy
regimen including methotrexate, daunorubicin, corticosteroids is administered. When there is a
marked decrease in fibrinogen or antithrombin 111 (ATIII) deficiency, consider appropriate
replacement therapy.

Hepatic effects
Combination therapy with Oncaspar and other hepatotoxic products can result in severe hepatic
toxicity. =

Caution is required when Oncaspar is given in combination with hepatotoxic products, espeqihlly 'i-'f-‘-_ I 5
there is pre-existing hepatic impairment. Patients should be monitored for changes in liver functi
parameters. Y
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There may be an increased risk of hepatotoxicity in Philadelphia chromosome positive patients, for
whom treatment with tyrosine kinase inhibitors (e.g., imatinib) is combined with L-asparaginase
therapy. This should be taken into account when considering the use of Oncaspar in these patient
populations.

Due to the risk of hyperbilirubinaemia, it is recommended to monitor bilirubin levels at baseline and
prior to each dose.

Central nervous system effects

Combination therapy with Oncaspar can result in central nervous system toxicity. Cases of
encephalopathy (including reversible posterior leukoencephalopathy syndrome) have been reported
(see section 4.8).

Oncaspar may cause central nervous system signs and symptoms manifesting as somnolence,
confusion, convulsions. Patients should be closely monitored for such symptoms, especially if
Oncaspar is used in association with neurotoxic products (such as vincristine and methotrexate; see
section 4.5),

Myelosuppression

Pegaspargase may cause myelosuppression, either directly or indirectly (by altering myelosuppressive
effects of other agents such as methotrexate or 6-mercaptopurine). Therefore. use of Oncaspar could
increase the risk of infections.

The decrease in the number of circulating lymphoblasts is often quite marked, and normal or too low
leukocyte counts are often seen in the first days after the start of therapy. This can be associated with a
marked rise in the serum uric acid level. Uric acid nephropathy may develop. To monitor the
therapeutic effect, the peripheral blood count and the patient’s bone marrow should be monitored
closely.

Hyperammonaemia
Asparaginase facilitates the rapid conversion of asparagine and glutamine to aspartic acid and

glutamic acid, with ammonia as the shared by-product of both reactions (see section 5.1). Intravenous
administration of asparaginase may therefore cause serum levels of ammonia to rise sharply following
administration.

The symptoms of hyperammonaemia are often transient in nature and can include: nausea, vomiting,
headache, dizziness and rash. In severe cases, encephalopathy can develop with or without hepatic
impairment, especially in older adults, which can be life-threatening or fatal. If symptoms of
hyperammonaemia exist, ammonia levels should be monitored closely.

Contraception
Effective non-oral method of contraception must be used during Oncaspar treatment and for at

least 6 months after Oncaspar discontinuation. Since an indirect interaction between the oral
contraceptives and pegaspargase cannot be ruled out, the use of oral contraception is not considered an
acceptable method of contraception (see sections 4.5 and 4.6).

Sodium content
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, that is to say, essentially
‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction

The decrease in serum proteins caused by pegaspargase can increase the toxicity of other medlcmal
products that are protein bound.
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In addition, by inhibiting protein synthesis and cell division, pegaspargase can disturb the mechanism
of action of other substances which require cell division for their effect, e.g., methotrexate.
Methotrexate and cytarabine can interact differently with Oncaspar: their prior administration can
increase the action of pegaspargase synergistically. If these substances are given subsequently, the
effect of pegaspargase can be weakened antagonistically.

Pegaspargase can interfere with metabolism and clearance of other medicinal products, based on its
effects on protein synthesis and hepatic function, as well as from its combined use with other
chemotherapy products known to interact with CYP enzymes.

The use of Oncaspar can lead to fluctuation in coagulation factors. This can promote the tendency to
bleeding and/or thrombosis. Caution is therefore needed when anticoagulants such as coumarin,
heparin, dipyridamole, acetylsalicylic acid or non-steroidal anti-inflammatory medicinal products are
given concomitantly, or when concomitant chemotherapy regimen including methotrexate,
daunorubicin, corticosteroids is administered.

When glucocorticoids (e.g., prednisone) and pegaspargase are given at the same time, alterations in
coagulation parameters (e.g., fall in fibrinogen and antithrombin I1I deficiency, ATIII) can be more
pronounced.

Immediately preceding or simultaneous treatment with vincristine can increase the toxicity of
pegaspargase. Administration of Oncaspar before vincristine may increase the neurotoxicity of
vincristine. Therefore, vincristine should be given at least 12 hours prior to administration of Oncaspar
in order to minimise toxicity.

An indirect interaction cannot be ruled out between pegaspargase and oral contraceptives due to
pegaspargase hepatotoxicity that may impair the hepatic clearance of oral contraceptives. Therefore,
the concomitant use of Oncaspar with oral contraceptives is not recommended. Another method than
oral contraception should be used in women of childbearing potential (see sections 4.4 and 4.6).

Simultaneous vaccination with live vaccines may increase the risk of severe infections attributable to
the immunosuppressive activity of pegaspargase, the presence of the underlying disease and
combination chemotherapy (see section 4.4). Vaccination with live vaccines should therefore be given
no earlier than 3 months after termination of the entire antileukaemic treatment.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

Men and women should use effective contraception during treatment and for at least 6 months after
Oncaspar discontinuation. Since an indirect interaction between oral contraceptives and pegaspargase
cannot be ruled out , oral contraceptives are not considered sufficiently safe in such clinical situation.
A method other than oral contraception should be used in women of childbearing potential (see
sections 4.4 and 4.5).

Pregnancy
There are limited data on the use of L-asparaginase and no data on the use of Oncaspar in pregnant

women. No reproduction studies in animals with pegaspargase were performed but studies in animals
with L-asparaginase have shown teratogenicity (see section 5.3). Therefore and due to its
pharmacological properties, Oncaspar should not be used during pregnancy unless the clinical
conditions of the woman require treatment with pegaspargase.

Breast-feeding o
[t is not known whether pegaspargase is excreted in breast milk. Based on its pharma.cologlga{/

properties, any risk to the breast-fed newborns/infants cannot be excluded. As a precauthn/a.ry mf:asure. !
breast-feeding should be discontinued during treatment with Oncaspar and should not bc reslar‘[ed
until after discontinuation of Oncaspar.
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Fertility
No studies investigating the effect of pegaspargase on fertility have been performed.

4.7  Effects on ability to drive and use machines

Oncaspar has a major influence on the ability to drive and use machines. The following adverse
reactions have been reported in patients treated with Oncaspar along with other chemotherapy
medicinal products: somnolence, confusion, dizziness, syncope, seizure.

Patients should be advised not to drive or operate machines while receiving Oncaspar if they
experience these or other adverse reactions which can impair their ability to drive or operate machines
(see section 4.4).

4.8 Undesirable effects

Summary of the safety profile

The adverse reactions described in this section are derived from studies data and post-marketing
experience of Oncaspar in ALL patients. The safety profile is based on randomised, controlled,
prospective, open label multicentre studies using Oncaspar at a dose of 2500 U/m’ administered
intravenously as a comparative treatment (studies DFCI 11-001 and AALLO7P4). In addition,
Oncaspar studies using the intramuscular route of administration (studies CCG-1962 and CCG-1991)
were also considered to determine the safety profile (see section 5.1).

The most common adverse reactions with Oncaspar (observed in at least 2 studies with a frequency of
>10%) included: alanine aminotransferase increased, aspartate aminotransferase increased, blood
bilirubin increased, activated partial thromboplastin time prolonged, hypertriglyceridaemia,
hyperglycaemia, and febrile neutropenia.

The most common, severe adverse reactions with Oncaspar (graded 3 or 4) observed in studies

DFCI 11-001 and AALLO7P4 with a frequency of >5% included: alanine aminotransferase increased.
aspartate aminotransferase increased, blood bilirubin increased, febrile neutropenia, hyperglycaemia,
lipase increased. and pancreatitis.

Tabulated list of adverse reactions

Adverse reactions and their frequencies are reported in Table 1. Frequencies are defined by the
following convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to
<1/100), rare (=1/10,000 to <1/1,000), very rare (<1/10,000) and not known (cannot be estimated from
the available data). Within each frequency grouping, adverse reactions are presented in order of
decreasing seriousness.

Table 1: Adverse reactions reported with Oncaspar therapy

MedDRA standard

> .
system organ class Adverse reaction

Infections and infestations | Common: Infections, sepsis

Very common: Febrile neutropenia
Blood and lymphatic
system disorders Common: Anaemia, coagulopathy
Not known: Bone marrow failure

Very common: Hypersensitivity, urticaria, anaphylactic reaction
Not known: Anaphylactic shock.

Immune system disorders

Very common: Decreased appetite, hyperglycaemia
Common: Hyperlipidaemia, hypercholesterolaemia
Not known: Diabetic ketoacidosis, hypoglycaemia

Metabolism and nutrition
disorders

Psychiatric disorders Not known: Confusional state g ﬂ?
Common: Seizure, peripheral motor neuropathy, syncope / / //I

Nervous system disorders | Rare: Posterior reversible leukoencephalopathy syndrome >

Not known: Somnolence, tremor*

- i
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Very common: Embolism**

Common: Thrombosis***

Not known: Cerebrovascular accident, haemorrhage, superior sagittal sinus
thrombosis

Vascular disorders

Respiratory, thoracic and

" 3 : Hypoxia
mediastinal disorders Commoii: Hypoxi

Very common: Pancreatitis, diarrhoea, abdominal pain, nausea

Gastrointestinal disorders | Common: Vomiting, stomatitis, ascites
Rare: Pancreatitis necrotising, pancreatitis haemorrhagic
Not known: Pancreatic pseudocyst, parotitis*

Common: Hepatotoxicity, fatty liver

HE Iy, Meaas Rare: Hepatic necrosis, jaundice, cholestasis, hepatic failure
Skin and subcutaneous Very common: Rash
tissue disorders Not known: Toxic epidermal necrolysis*

Musculoskeletal and

R : Common: Pain in extremities
connective tissue disorders

Renal and urinary

; Not known: Renal failure acute*
disorders

General disorders and
administration site Not known: Pyrexia
conditions

Very common: Weight decreased, hypoalbuminaemia, alanine
aminotransferase increased, aspartate aminotransferase increased,
hypertriglyceridaemia, blood fibrinogen decreased, lipase increased,
amylase increased, activated partial thromboplastin time prolonged, blood
bilirubin increased

Investigations Common: Prothrombin time prolonged. international normalised ratio

increased, hypokalaemia, blood cholesterol increased. hypofibrinogenaemia,
gamma-glutamyl transferase increased

Not known: Blood urea increased, anti-pegaspargase antibodies, neutrophil
count decreased, platelet count decreased, hyperammonaemia

*Adverse reactions observed with other asparaginases in the class

**Cases of pulmonary embolism, venous thrombosis. venous thrombosis limb. and thrombophlebitis superficial
were observed in DFCI 11-001
***Legend: CNS thrombosis

Description of selected adverse reactions

The following adverse reactions have been observed in association with asparaginase therapy.
Although they have not been specifically associated with the use or pegaspargase, they may occur with
the use of Oncaspar:

Blood and lymphatic system disorders

Oncaspar can cause mild to moderate myelosuppression, and all three blood cell lines can be affected.
About half of all serious haemorrhages and thromboses affect cerebral vessels and can lead to e.g.,
stroke, seizure, headache or loss of consciousness.

Nervous system disorders

In very rare cases, mild tremor in the fingers has been described.
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Gastrointestinal disorders

About half of patients develop mild to moderate gastrointestinal reactions such as loss of appetite,
nausea, vomiting, abdominal cramps, diarrhoea and weight loss.

Acute pancreatitis can occur commonly. There have been isolated reports of formation of pseudocysts
(up to four months afier the last treatment).

Haemorrhagic or necrotising pancreatitis occurs rarely. One case of pancreatitis with simultaneous
acute parotitis has been described with L-asparaginase treatment. In single cases, haemorrhagic or
necrotising pancreatitis with fatal outcome has been reported.

Serum amylase can rise during and also after the conclusion of Oncaspar therapy.

Renal and urinary disorders
Acute renal failure may develop in rare cases during treatment with L-asparaginase-containing
regimens.

Skin and subcutaneous tissue disorders
Allergic reactions can manifest on the skin. One case of toxic epidermal necrolysis (Lyell‘s syndrome)
has been described in association with L-asparaginase.

Endocrine disorders

Alterations in endocrine pancreatic function are observed commonly and are expressed mainly in the
form of abnormal glucose metabolism. Both diabetic ketoacidosis and hyperosmolar hyperglycaemia
have been described, which generally respond to administration of insulin.

Metabolism and nutrition disorders

An alteration in serum lipid levels was observed and changes in serum lipid values, in most cases
without clinical symptoms, are very common.

A rise in serum urea occurs regularly, is dose-independent and nearly always a sign of pre-renal
metabolic imbalance.

General disorders and administration site conditions
Pyrexia can occur after the injection, which usually subsides spontaneously.

Immune system disorders
Specific antibodies to pegaspargase have been detected; uncommonly they were associated with
hypersensitivity reactions. Neutralising antibodies reducing clinical efficacy were also recorded.

Hypersensitivity reactions to Oncaspar, including life-threatening anaphylaxis, angioedema, lip
swelling, eye swelling, erythema, blood pressure decreased, bronchospasm, dyspnoea, pruritus and
rash, can occur during therapy (see sections 4.3 and 4.4).

Hepatobiliary disorders
Alteration of liver parameters is common. A dose-independent rise in serum transaminases. and serum
bilirubin is commonly observed.

Fatty liver can be observed very frequently. There have been rare reports of cholestasis, icterus,
hepatic cell necrosis and hepatic failure with fatal outcome.

Impaired protein synthesis can lead to a decline in the serum proteins. There is a dose-independent
decrease in serum albumin in the majority of patients during the treatment.

The types of adverse reactions with Oncaspar are similar to those observed with native non- pegyfat_ ;
L-asparaginase (e.g., native E. coli asparaginase). )
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Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.

It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V

4.9 Overdose

Cases of accidental overdose have been reported with Oncaspar. Following overdose, increased liver
enzymes, rash and hyperbilirubinaemia have been observed. There is no specific pharmacological
treatment for the overdose. In case of overdose, patients must be carefully monitored for signs and
symptoms of adverse reactions, and appropriately managed with symptomatic and supportive
treatment.

5.  PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic and immunomodulating agents, other antineoplastic
agents, ATC code: LO1XX24

Mechanism of action

The mechanism of action of L-asparaginase is the enzymatic cleavage of the amino acid L-asparagine
into aspartic acid and ammonia. Depletion of L-asparagine in blood results in inhibition of
protein-synthesis, DNA-synthesis and RNA-synthesis, especially in leukaemic blasts which are not
able to synthesise L-asparagine, thus undergoing apoptosis.

Normal cells, in contrast, are capable of synthesising L-asparagine and are less affected by its rapid
depletion during treatment with the enzyme L-asparaginase. The PEGylation does not change the
enzymatic properties of L-asparaginase, but it influences the pharmacokinetics and immunogenicity of
the enzyme.

Pharmacodynamic effects

Anti-leukaemic effect of L-asparaginase is related to a sustained L-asparagine depletion in blood and
cerebrospinal fluid (CSF). The pharmacodynamic (PD) effect of Oncaspar was assessed after
intramuscular (Study CCG-1962) and intravenous administration (AALLO7P4).

In Study CCG-1962, PD effect of Oncaspar was assessed through serial measurements of asparagine
in serum (n=57) and CSF (n=50) of newly diagnosed paediatric patients with standard-risk ALL who
received three intramuscular doses of Oncaspar (2,500 Units/m* BSA), one each during induction and
two during delayed intensification treatment phases. A reduction in serum asparagine concentration
was evident by the 4th day after the first Induction dose and reached an apparent nadir by the 10th day
after the dose. Serum asparagine concentrations of approximately 1 uM persisted for approximately

3 weeks. Asparagine concentration fell to <3 uM when asparaginase activity was >0.1 U/mL. CSF
asparagine of 2.3 uM pre-treatment fell to 1.1 uM on Day 7 and 0.6 uM on Day 28 of Induction

(see Clinical efficacy and safety).

In Study AALLO7P4, the PD effect of Oncaspar was assessed in 47 evaluable subjects with high risk
B-precursor ALL who received intravenous doses of Oncaspar 2,500 U/m? BSA during the Induction
and Consolidation phases. Plasma L-asparagine concentrations were depleted to below the assay limi
of quantification within 24 hours following the Induction and first Consolidation dose of On ginaf Al

dosing.
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Based on results from these two studies, a 2,500 U/m? BSA dose of Oncaspar administered
intramuscular (CCG-1962) and intravenous (AALLO7P4) provides maintenance of L-asparagine
depletion for approximately two weeks following dosing.

Clinical efficacy and safety

Oncaspar efficacy and safety were evaluated on the basis of three clinical studies using Oncaspar
solution for injection/infusion in the first line treatment of ALL: Study CCG-1962 in standard risk
ALL patients; Study AALLO7P4 in high risk ALL patients; Study DFCI 11-001 enrolled both standard
and high-risk ALL patients.

Oncaspar efficacy in ALL in patients with relapse/refractory disease and a history of prior clinical
allergic reaction to native E. coli L-asparaginase was based on a pool of 94 patients from six
open-label studies [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 and ASP-001C/003C].

First-Line (ALL patients non-hypersensitive to native E. coli L-asparaginase)

The safety and efficacy of Oncaspar was evaluated in an open-label, multicentre, randomised,
active-controlled study (Study CCG-1962). In this study, 118 paediatric patients aged 1 to 9 years with
previously untreated standard-risk ALL were randomised 1:1 to Oncaspar or native E. coli
L-asparaginase as part of combination therapy. Oncaspar was administered intramuscularly at a dose
of 2,500 Units/m? BSA on Day 3 of the 4-week Induction phase and on Day 3 of each of two 8-week
Delayed Intensification (DI) phases. Native E. coli L-asparaginase was administered intramuscularly
at a dose of 6,000 Units/m? BSA three times weekly for a total of 9 doses during induction and for a
total of 6 doses during each delayed intensification phase.

The primary determination of efficacy was based on demonstration of similar asparagine depletion
(magnitude and duration) in the Oncaspar and native E. coli L-asparaginase arms. The
protocol-specified goal was achievement of asparagine depletion to a serum concentration of <1 pM.
The proportion of patients with this level of depletion was similar between the 2 study arms during all
3 phases of treatment at the protocol-specified time points.

In all phases of treatment, serum asparagine concentrations decreased within 4 days of the first dose of
asparaginase in the treatment phase and remained low for approximately 3 weeks for both Oncaspar
and native E. coli L-asparaginase arms. Serum asparagine concentrations during the induction phase
are shown in Figure 1. The patterns of serum asparagine depletion in the 2 delayed intensification
phases are similar to the pattern of serum asparagine depletion in the induction phase.

Figure 1: Mean (£ standard error) serum asparagine during Study CCG-1962 induction phase
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Note: Oncaspar (2.500 Units/m? BSA inlramuscular) was administered on Day 3 of the 4-week
induction phase. Native E. coli L-asparaginase (6,000 Units/m? BSA mtramuscular} was
administered 3 times weekly for 9 doses during induction.
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CSF asparagine concentrations were determined in 50 patients during the induction phase. CSF
asparagine decreased from a mean pre-treatment concentration of 3.1 pM to 1.7 uM on Day 4 + | and
1.5 uM at 25 + | days after administration of Oncaspar. These findings were similar to those observed
in the native E. coli L-asparaginase treatment arm.

Event-free survival (EFS) for the Oncaspar and native E. coli L-asparaginase arms is summarised in
Table 2, Study CCG-1962 was not designed to evaluate differences in EFS rates.

Table 2: Event-free survival rate at 3, 5 and 7 years (Study CCG-1962)

Oncaspar native E. coli |.-asparaginase
3-Year EFS Rate, % 83 79
(95% CI) (73,93) (68, 90)
5-Year EFS Rate, % 78 73
(95% CI) (67, 88) (61, 85)
7-Year EFS Rate, % 75 66
(95% CI) (63, 87) (52, 80)

In Study CCG-1962, the most common adverse reactions were infections, including two
life-threatening infections (1 patient in each arm). In general, incidence and type of adverse reactions
Grade 3 and 4 were similar between the two treatment groups. Two patients in the Oncaspar arm had
allergic reactions during Delayed Intensification (DI) DI #1 (Grade 1 allergic reaction and Grade 3
hives).

A pilot study was conducted for newly diagnosed patients from | to <31 years of age with high risk
B-precursor ALL (Study AALLO7P4). This was an open label, controlled, randomised study
comparing an investigational pegylated asparaginase product to Oncaspar as a component of
multi-agent chemotherapy in the first line treatment of ALL. White blood cell (WBC) criteria were:

a) Age 1-10 years: WBC >50,000/uL; b) Age 10-30 years: Any WBC: c) Prior steroid therapy: Any
WBC. Patients were not allowed prior cytotoxic chemotherapy with the exception of steroids and
intrathecal cytarabine. A total of 166 patients were enrolled in this study; 54 patients were randomised
to treatment with 2,500 U/m* BSA Oncaspar and 111 patients were randomised to the investigational
pegylated asparaginase product. Oncaspar was administered intravenously at the dose of

2,500 Units/m? BSA during Induction, Consolidation, Delayed Intensification, and Interim
Maintenance phases in patients with high-risk ALL receiving augmented Berlin-Frankfurt-Miinster
therapy. The percentage of patients in the Oncaspar treatment arm with evaluable minimal residual
disease (MRD) negative status (<0.1% leukaemia cells in bone marrow) at Day 29 of Induction was
80% (40/50). At 4-years, the EFS and overall survival (OS) for the Oncaspar treatment arm were
81.8% [95% CI 62.9-91.7%] and 90.4% [95% CI 78.5-95.9%)], respectively. Overall, in the group
receiving Oncaspar, the rate of all grade hypersensitivity was 5.8%, anaphylactic reactions was 19.2%,
and pancreatitis 7.7%. Grade 3 or higher febrile neutropenia was 15.4%.

Study DFCI 11-001, conducted by the Dana-Farber Cancer Institute (DFCI), is an ongoing,
active-controlled. randomised multicentre study of an intravenous investigational pegylated

asparaginase product versus Oncaspar, in children and adolescents aged 1 to <22 years with newly
diagnosed ALL treated with a DFCI ALL consortium therapeutic backbone. A total of 239 patients

were randomised, 237 of whom were treated with study drug (146 male and 91 female), of these,

119 patients (115 with a diagnosis of ALL) were treated with Oncaspar 2500 U/m’. Treatment was
administered during Induction (Day 7), and then every 2 weeks for a total of 30 weeks post-Induction
therapy. Randomisation of patients was stratified based on risk group (standard/high/very high risk),
including both B- and T-cell ALL. The percentage of patients in the Oncaspar arm with evalga.bie'l:dw =
End-Induction MRD (<0.001 detectable disease) at Day 32 was 87.9% (80/91). The One-year EFS
was 98.0 [95%CI 92.3, 99.5]; the One-year OS was 100 [95% CI 100, 100] in this sludy.r..-{ “ :

ALL patients hypersensitive to native E. coli L-asparaginase
Six open-label studies evaluated Oncaspar in relapse/refractory haematological case Serbrr
studies a total of 94 patients with ALL diagnosis with a history of prior clinical ﬂ- it

: :
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native E. coli L-asparaginase were exposed to Oncaspar. One patient received Oncaspar doses of

250 and 500 Units/m? BSA intravenously. The remaining patients were treated with 2,000 or

2,500 U/m” BSA administered intramuscularly or intravenously. Patients received Oncaspar as a
single agent or in combination with multi-agent chemotherapy. Overall, from five studies analysed
based on 65 ALL patients exposed to Oncaspar using the highest therapeutic response during the
entire study, complete remission was observed in 30 patients (46%), partial remission in 7 patients
(11%) and haematological improvement in 1 patient (2%). In the other study, with 29 hypersensitive
ALL patients exposed to Oncaspar, 11 patients were evaluated for response during induction. Of these,
3 patients (27%) achieved complete remission, | patient (9%) had partial remission, 1 patient (9%)
had haematologic improvement and 2 patients (18%) had therapeutic efficacy. Therapeutic efficacy
was defined as a clinical improvement which did not meet the criteria for other beneficial outcomes.
During the maintenance phase, 19 patients were evaluated, with 17 patients (89%) achieving complete
remission, and | patient (5%) with therapeutic efficacy.

5.2 Pharmacokinetic properties

Oncaspar pharmacokinetic properties were based on asparaginase activity measured by an enzymatic
assay after intramuscular (CCG-1962)and intravenous (AALL07P4, DFCI 11-001) administration.

In Study CCG-1962, mean asparaginase activity reached peak value of 1 U/mL on Day 5 after the
injection. The mean half-life after absorption from the injection site was 1.7 days and the elimination
half-life was 5.5 days. The volume of distribution at steady-state and clearance were estimated at
1.86 L/m? and 0.169 L/m? per day, respectively.

In Study AALLO7P4, PK parameters after a single 2,500 U/m’ intravenous dose during Induction were
calculated by noncompartmental PK analysis from sequential plasma samples and are depicted in
Table 3 (see section 5.1). The Cyax and AUC of Oncaspar trended lower in males, subjects with larger
BMI, and subjects > 10 years. During Induction, following a single intravenous dose of Oncaspar
2,500 U/m?, asparaginase activity >0.1 U/mL was sustained for up to 18 days post-dose in 95.3% of
subjects.

Table 3: Pharmacokinetic Parameters After a Single intravenous Dose of Oncaspar
2,500 U/m? BSA During Induction (N=47; Study AALL07P4)

PK Parameters Arithmetic Mean (SD)
Cumax (mU/mL)* 1638 (459.1)

Tmax (hr)* 1.25 (1.08, 5.33)'
AUC, (mU-day/mL)* 14810 (3555)
AUCp . (mU-day/mL)’ 16570 (4810)

tiz (day) 5.33 (2.33)

CL (L/day) 0.2152 (0.1214)
Vss (L) 1.95 (1.13)

* N=47 evaluable subjects.
* Median (10*, 90™ percentiles).
N=46 evaluable subjects.

In Study DFCI 11-001, assessments of asparaginase activity were performed following a single
intravenous dose of Oncaspar 2,500 U/m’ BSA during Induction, and every two weeks during
post-Induction (see section 5.1). During Induction, plasma asparaginase activity >0.1 U/mL was

sustained in 93.5% of subjects 18 days after administration. During the post-Induction phase, a nadir
(trough) asparaginase activity above 0.4 U/mL was sustained in 100% of subjects from Week 7 up—
until Week 25. These results indicate that, when Oncaspar 2,500 U/m* BSA is administered aa.’"singlé 3
and repeated doses every two weeks, clinically relevant asparaginase activity is sustained o’ve‘nthe

entire dosing interval (i.e., two weeks).

28

Jywnerko n6.



The plasma elimination half-life of Oncaspar was statistically significantly longer (5.7 days) than the
plasma elimination half-lives of the native asparaginases from E. coli (1.3 days) and Erwinia

(0.65 days). The immediate cell death of leukaemic cells in vivo, measured by rhodamine
fluorescence, was the same for all three L-asparaginase preparations.

ALL patients with several relapses were treated either with Oncaspar or with native asparaginase from
E. coli as part of an induction therapy. Oncaspar was given intramuscular in a dose of 2,500 U/m?
BSA on days | and 15 of induction. The mean plasma half-life of Oncaspar was 8 days in
non-hypersensitive patients (AUC 10.35 U/ml/day), and 2.7 days in hypersensitive patients (AUC
3.52 U/ml/day).

Specific populations

The controlled studies were not designed to formally evaluate the pharmacokinetics of Oncaspar in
specific populations. A population pharmacokinetic evaluation of Oncaspar based on data obtained
from Studies AALLO7P4 (1V), DFCI 11-001 (1V), and CCG-1962 (IM) identified that clearance
(linear and saturable) increased approximately proportionally to BSA and volume of distribution
increased slightly more proportionally to BSA. No statistically significant differences in PK
characteristics between male and female subjects were identified in this analysis.

The impact of renal and hepatic impairment on the PK of Oncaspar has not been evaluated. As
pegaspargase is a protein with a high molecular weight, it is not excreted renally, and no change of
pharmacokinetic of Oncaspar in patients with renal impairment is foreseen.

Since the proteolytic enzymes responsible for Oncaspar metabolism are ubiquitously distributed in
tissues the exact role of the liver is unknown: however any decrease in liver function is not expected to
present clinical relevant problems in the use of Oncaspar.

There are no data available for elderly patients.
5.3 Preclinical safety data

Pharmacokinetic/pharmacodynamic nonclinical comparability between the two pharmaceutical forms
of Oncaspar, solution for injection/infusion, and powder for solution, was demonstrated in dogs after
single and repeated doses (500 U/kg), by the intravenous route. The below mentioned studies were
performed on the solution for injection/infusion formulation.

Acute toxicity

Only very high doses of pegaspargase given to mice intraperitoneally as a single dose (25,000 —
100,000 U/kg body weight) caused the death of 14% of all treated mice. Mild hepatotoxicity was

observed with the same doses. Adverse reactions were loss of body weight, piloerection and reduced

activity. Reduced splenic weight might be a sign of potential immunosuppressant effect of the

treatment.

Pegaspargase was well tolerated both in rats and dogs when administered intravenously in single doses
up to 500 U/kg body weight.

Repeated dose toxicity
A 4-week study in rats treated with a dose of pegaspargase of 400 U/kg/day intraperitoneal resulted in
a fall in food intake and body weight compared to the control group.

A 3-month study in mice with pegaspargase at doses up to 500 U/kg intraperitoneally or
intramuscularly resulted in slight hepatocellular changes only at the highest mlrapentonee} dose

A temporary suppression in body weight gain and a temporary reduction in total leukocyte coun!s
were observed in dogs which were treated with pegaspargase 1200 U/kg weekly for 2/weeks.

Increased serum glutamic pyruvic transaminase activity also occurred in one out of f'our dogs 7 £
T
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Immunogenicity
No immunogenic response was detected in a 12-week study in mice in which pegaspargase was

administered weekly at the dose of 10.5 U/mouse intramuscularly or intraperitoneally.

Reproductive toxicity
No studies of reproductive toxicity were conducted with pegaspargase.

Embryotoxicity studies with L-asparaginase have showed evidence of teratogenic potential in rats
treated from day 6 to 15 of gestation with a No Observed Effect Level (NOEL) for teratogenic effects
at 300 U/kg intravenously. In rabbits, doses of 50 or 100 U/kg intravenous on days 8 and 9 of
gestation induced viable fetuses with congenital malformations: no NOEL has been determined.
Multiple malformations and embryolethal effects were observed with doses in the therapeutic range.
Investigations of the effect on fertility and peri- and postnatal development were not conducted.

Carcinogenicity, mutagenicity, fertility
Long-term investigations of carcinogenicity or studies of the effect on fertility in animals were not
conducted with pegaspargase.

Pegaspargase was not mutagenic in the Ames test using Salmonella typhimurium strains.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Disodium phosphate heptahydrate

Sodium dihydrogen phosphate monohydrate
Sodium chloride

Sucrose

Sodium hydroxide (for pH adjustment)
Hydrochloric acid (for pH adjustment)

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6.

6.3  Shelf life

Unopened vial:
3 years.

Reconstituted solution

Chemical and physical in-use stability has been demonstrated for 24 hours below 25°C. From a
microbiological point of view, unless the method of reconstitution precludes the risk of microbial
contamination, the product should be used immediately. If not used immediately, in-use storage times
and conditions are the responsibility of the user.

Diluted solution

Chemical and physical in-use stability has been demonstrated for 48 hours at 2°C-8°C. From a
microbiological point of view, the product should be used immediately. If not used immediately, "
in-use storage times and conditions prior to use are the responsibility of the user and would normally ——
not be longer than 24 hours at 2°C-8°C, unless reconstitution/dilution has taken place in controlled and
validated aseptic conditions. % 7
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6.4 Special precautions for storage

Store in a refrigerator (2°C-8°C).
Do not freeze.

For storage conditions of the reconstituted and diluted medicinal product, see section 6.3.
6.5 Nature and contents of container

Type I flint glass vial with chlorobutyl elastomer stopper, capped with a 20 mm aluminium flip-off
seal, containing 3,750 U pegaspargase.

Pack size of 1.

6.6 Special precautions for disposal and other handling

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular caution. Inhalation of the vapour and contact with the skin and mucous
membranes, especially the eyes, must be avoided; if the medicinal product comes in contact with eyes,
skin or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Oncaspar is to be administered intravenously or intramuscularly after reconstitution of the product.
The powder must be reconstituted with 5.2 ml water for injections prior to administration (see

section 4.2).

Instructions for handling

1. Staff should be trained in how to handle and transfer the medicinal product (pregnant staff
should be excluded from working with this medicinal product).
2.3 Aseptic technique must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling
Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution
. 5.2 ml water for injections are injected into the vial using a syringe and 21 gauge needle.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particles. Do not use if the reconstituted solution is cloudy or if a precipitate has formed. Do not
shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration

I Parenteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly. The solution
should be administered slowly.
For intramuscular injection, the volume should not exceed 2 ml in children and adolescents and
3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 ml sodlum
chloride 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over | to 2 hours together with an already-runnin 'Infusmn of
either sodium chloride 9 mg/ml or 5% glucose. Do not infuse other medicinal pro cts thrclugh
the same intravenous line during administration of Oncaspar (see section 4.2).
After dilution, the solution should be used immediately. If immediate use is nolfpossib 2
diluted solution can be stored at 2°C-8°C for up to 48 hours (see section 6.3). |
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Disposal

Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

7.  MARKETING AUTHORISATION HOLDER

Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex

France

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/15/1070/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 14 January 2016
Date of latest renewal: 20 November 2020

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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1. HA3BA JIIKAPCBKOI'O 3ACOBY

Omnxkacnap, Mopormox Ui po3yuuHy juis in'exiiit/ingy3ii, mo 750 MO/Mir.

2.  KUIbKICHUM TA AKICHUIN CKJIAJL

B xoxnomy iakoni mictutbes 3750 oannunue (MO)** neracnaprazun®.
[Ticns BiHOBACHHS B | M1 po34nHy MicTuThes 750 MO neracnaprasu (750 MO/mon).

* Jlirtoua pevoBHHA € KOBAJICHTHUM KoH'loratoM L-acnaparinasu , otpumanoi 3 Escherichia colli,
3 MOHOMETOKCHITOIICTHIICHTIIIKOIEM

** OaHa 0MHMUS BH3HA4YeHa, K KUIbKICTh (PepMeHTY, HeoOXiaHa 18 BUBLILHEHHA | MKMOJIb
amoHiio 3a xsuiuHy npu pH 7,3 ta remneparypi 37 °C

Cuiy ail uboro JikapchKoro 3acody He CIi MOPIBHIOBATH 3 CHJIOKD /il IHIIHX MEriJIbOBAHUX
abo HerneruwjboBaHUX OLIKIB TOro 3 TepaneBTH4HOro Kiacy. Jlis oTrpumaHHs J104aTKOBOT
iHdopMmauii aus. po3aia 5.1,

[ToBHMIT Mepestik JOMOMIKHHUX PeYOBHH HaBeeHMH B po3iii 6.1.

3. JIIKAPCbKA ®OPMA

[loporok ast po3unny Juist iH'ekuiit/ingy3ii.
[Topormok 6istoro abo maiixe 6i;10ro Koabopy.

4.  KJUITHIYHI XAPAKTEPUCTUKH
4.1 Tlokazanus 10 3aCTOCYBAHHA

Omnkacniap nokasaHui K KOMIIOHEHT aHTHHEOILIACTHYHOI KOMOIHOBaHOI Tepariii pu rocTpomy
aimbaruynomy Jeikosi (I'JIJI) y aiteit Bin napo/pkenHs 10 18 pokis, a Takok JIOPOCIAX
MalieHTIB.

4.2 JlosyBaHHs Ta cnocid 3acTOCyBaAHHS

Onkacriap npu3Ha4aeTbCs Ta BBOAMTHCS BHKIIOYHO Jlikapsmu Ta/abo crneumiaiicramu raysi
OXOPOHH 3/10POB's, sIKi MAIOTh JOCBIjl 3aCTOCYBAHHS aHTHHEOIIACTHYHMX JIIKAPCHKUX 3aCO0iB.
3acib cai1 BBOAMTH BHKIIIOYHO B JIiKapHi, B SKiil HasiBHE Ha/le)He peaHimalliiine o0/ajHaHus.
Heobxianuii perenpHuil MoHiTOpMHT mauieHTiB Ta BeebiuHe oOCTEKEHHsS jUIS BHSABJICHHS
MOOIYHUX peakiliif MPOTArOM BChOro NMEPioLy BBEACHHS (JMB. po3ii 4.4).

2103}33&1}139{

OHKacnap, K MPaBHIIO, 3aCTOCOBYIOTh B AKOCTI CKJ1a0Boi komOinosaHol ximioTepartii, Qaao‘u 3
IHIIMMH aHTHHEOTUIACTUMHUMHE 3ac00aMu (JIMB. TAKOXK po3Jiia 4.5).

Himu ma dopocai sikom <21 pokie /
PexomennioBana 103a juis NaiienTiB 3 MJIOMIEK MOBEPXHI Tijna (HHT(BSAP) 3’0 6 \ﬁr’ T4
<21 pokiB cranoBuTh 2500 MO neracnaprasu (exBiBanenT 3,3 mi 3aco0y Omka
MOBEPXHI Tija yepe3 KOkHi 14 JHiB.
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L pireit 3 miaomero mnosepxmi Tina <0,6 M2 1032 CTAHOBHTH 82,5 MO neracnaprasu
(exBiBanentHo 0,1 M 3aco6y Onkacnap)/kr MacH Tifna yepes KoxHi 14 iis.

Hopocai gikom >21 poxis

SKio sikap He NpM3HaYMB iHaKIle, PeKOMEHIOBAHA /032 JUIS JAopocnux BikoM >21 pokis
ctanoBUTh 2000 MO neracnaprasu (ekBiBaneHTHO 2,67 M 3acoby Omukacnap)/m® miomi
[IOBEPXHI Tija yepe3 KoxkHi 14 aHiB.

MowuiTopunr Tepanii MOBHHEH IPYHTYBATHCH HA MiHIMATbHIN AKTHBHOCT acriapariHasd B
CHPOBATIli KPOBi, BU3HAYEHOT MEpe/l HACTYITHHM BBEACHHAM neracnaprasu. fKIino aKTHMBHICTB
acnapariHasi He J0CArac HiJbOBOIO PIBHA, CITi/l PO3MISHYTH JOLLIBHICT Mepexojy Ha iHImi
npenapar acnaparinusu (Ius. posaii 4.4).

Ocobausi kame2opii nayicumis

Huproea nedocmamnicmy

Ockinbkn neracniaprasa € GijIKOM 3 BHCOKOIO MOJICKY/ISIPHOKO Macol0, BOHA HE BHBOIAMUTBLCH
HHUPKAMH, OTHKE, KOPHI'YBaHHS JI03H NALIEHTaM 3 HHPKOBOIO HEI0CTATHICTIO HE MOTPiOHE.

llevinkoea nedocmammuicme
Kopurysauus 1031 nauieHTam i3 neuiHkoBoK0 HeAOCTATHICTIO He norpibHe.

[Tayicumu nimnvoeo eixy
HasBHi j1aui woso naunientis Bikom nonana 65 pokis € 06MeReHHMH.

Cnocib 3actocyBanHs
Onkacniap ciig BBoauTH B Gopmi BHYTPIlIHEOM'S30BOT (/M) in'ekuii abo BHYTPIIHBOBEHHOT
(8/B) indys3ii.

[lpn menmux o6'emax nepesary ciix Hajgasatu BHYTPIIIHBOM'S30BOMY €110c00y BBEJACHHS. Y
BHIIA/IKy BBeleHHs 3aco0y Owukacnap y ¢opmi BHYTpPIlIHBOM'S30BOT iH'eKIi 06'eM iH'eKuil B
OJIHY JIJISIHKY HE IIOBHHEH MEPEBHILYBATH 2 MJI JUIS JIiTel Ta MiUTiTKIB Ta 3 M1 Jutst jopociux. Y
BHIIAAKY Oi/bIIOr0 00'eMy /103y CJTi/1 pO3MOAIISTH T BBOIUTH y KUIbKa JIiJISTHOK.

Tpuanicts BuyTpiHbOBeHHOT iHdy3ii 3ac06y Omnkacnap, siK PAaBUIIO, CTAHOBUTH BiJl OJIHIET /10
ABOX rOJMH, 3aci6 BBOAATH micis posseienHs B 100 mu uarpiio XJIOpU/ly, KOHLEHTpallieio 9
Mr/mi (0,9 %), po3uuni s in'ekuiit, abo 5% PO3YMHI ITIIOKO3H.

Posejennii posunn moxkna BBoAMTH pasom 3 iHdy3ieio, Ky BXe BBOJSITh, a00 13 po3unHOM
HaTpilo XJ10puiy, 9 mMr/mi, abo 5 % posumsoM rmokosu. He /il BBOAMTH iHILII JTiKapchKi
3ac0o0M 4epe3 OJ1Hy BHYTPILIHLOBEHHY CHCTEMY Iij 9ac BBE/ICHHS 3aco0y Onkacnap.

[neTpyKiii 13 BIAHOB/AEHHS Ta pPO3BEACHHS MBOIO JKapchKOTO 3acoly TMepe/l BBEJCHHAM
HaBeIeH1 y po3ii 6.6.

NywrneHxo J1.B.

Peakuii rinepuyrimBocti 10 ailouoi pewoBuHM abo 10 Oy/1b-sKOl  JfonoMix
HaBejIeH1 po3 i 6.1. ['= 7]

4.3 Ilporunoxkazanus
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[leuinkoBa HemOCTATHICTH TSHKKOIO cTyleHs (piBeHb OinipyOiHy y moHaa TPH pasu NepeBHILye
BepxHIO Mexy Hopmu [BMH]; Tpancaminas —y nounaj 10 pasis suimii 3a BMH),

Cepiiosunit TpoM003 B aHamHe3i npM NpPOBeAEHHI MonepeaHboi Teparii i3 3acTOCYBaHHAM
L- acnaparinasn.

Ilankpearnt B anamuesi, B TOMy YMCIi MAHKPEATHT, MOB'S3aHUil 13 NONEPEHBOIO TEPAIEIO i3
3actocyBanHsim L- acnaparinasu (aus. po3uin 4.4).

Cepiio3ni remopariuni nojtii B anamuesi, nos's3ani i3 nonepeHBLOIO TEPAIEIO i3 3aCTOCY BAHHIM
L- acnmaparinasu (JiuB. po3sin 4.4).

4.4 Ocobausi 3acTepeskenHs Ta 3an00iKHi 32X0/1M NIPH 3acTOCYBAHHI

IIpocrexyBanicTs
Jlis  nokpamieHHs  BiACAIAKOBYBAHHS OIOJOTMHHX — MEIMYHUX npenapariB, CJIi  4iTKO
peecTpyBaTH Ha3By Ta HOMEP Cepii BBEIGHOI'O [pernapary.

AHTHTINIA 0 acnaparinasu

AHTHTIZIa 10 acniaparinasd MOXyTh OyTH MOB’s3aHi i3 HM3BKOK AKTHBHICTIO acraparisasu
BHAC/IJIOK MOTEHUIHHOT HelTpanizyiouoi akTHBHOCTI UMX aHTHTLL Y wmbOoMy pasi  ciij
PO3IJIAHYTH JOUIIBHICTE NEPEXO/Ty Ha IHIUMIl Npenapar acnapariiasu .

Busnauenns akTMBHOCTI acniaparinasu y cuposartiii abo nmasmi Kposi Moske GyTH KOPHCHHM JUIA
BHKJIIOUCHHS IPHIIBH/ILICHOIO 3HWKCHHSA aKTHBHOCTI acliapariasy .

Peakuii rinepuyTauBocTi

Peakuii rinepuytimBocti 10 neracnaprasu, B ToMy uMcii i3 3arpo3IMBOI0 U IKHTTSH
anacbmaxcmm, MOJMIMBI B TIEPiOjl Tepamii, B TOMy 4YHCIi Y NAUi€HTIB 3 BiJIOMOIO peakIliero
MiIBULICHOT 4y TIMBOCT JI0 TIpenaparis acraparinasu, otpuManux 3 E. coli. [ummmu peakuismu
rinep4yTIMBOCTI MOXYTh OyTH aHTIOHEBPOTH‘-IHHH HaOpsK, HaOpsak ry0, Habpsk nosik, eputema,

3HMIKCHHS apTeplajlbHOrO THCKY, OPOHXOCNA3M, 3a/1MIIKa, cBepOiK Ta BUCHIAHHS (nB. po3aisn
4.3 1a 4.8).

B skoeri PYTHHHOTO 3ar001KHOT0 3aX0/ly HeOOXiAHMI MOHITOPHMHI CTaHy maiieHTa TIPOTSATOM
FOJIMHK [IiC/s BBEJEHHA; NMOBHHHE OyTH HasBHE peaHiMaliiiHe obnajHaHHs Ta iHII HAJIEXKHI
3aX0/IM, HEOOXI/IHI Ha BUNAL0K aHAGiIaKTHYHOI peakilil (AIpeHartin, KuceHh, BHY TPIlIHEOREHHI
CTepoiy, Towo). ¥ pasi cepito3Hoi peakiii rinepuyTiMBoCTi 3acTOCYBaHHS 3ac06y Ouxacnap
e NPUITHHATH (auB. po3ainm 4.3 ta 4.8). B 3a1eKHOCTI Bijl CTYMEHS TSHKKOCTI CHUMIITOMIB B
SIKOCTI  AHTHJIOTY MOXIIMBE 3aCTOCYBaHHS AHTHIICTAMIHHMX 3aco0iB, KOPTHUKOCTEpOiliB Ta
Ba30I1pecOpHUX 3acobiB.

BruiyB Ha 1miiuIyHKOBY 3a103y
[Tpu 3acTocyBanHi OHKacnapy MOBIIOMJISIOCH MPO BHNALKM NAHKPEATHTY, B TOMY HHCI
reMoparigHoro abo HEKPOTH3YIOUOro 3 JIeTAILHUMH HACTi/IkaMH (JIMB. po3sii 4.8).

[Mauientis ciin ingopmyBaru 111010 03HAK Ta CHMIITOMIB NaHKpeaTuTy, KM, NPU BIJACYTHOCTI
JIIKYBaHHSA, MOXKE CTATH PUUHHOKO CMEPT. Tl ""'x‘

P =
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[Tpy nizo3pi Ha nankpeaTHT nojAbIIE 3aCTOCYBAHHS 3aCO0Y Omukacnap c’m,mhpmmumﬂ" 'm(mo
JiarHO3 NaHKPeaTHT MiJTBEP/DKEHHI, TOHOBIIOBATH 3aCTOCY BAHHSA 1ac06y ()chacn,ap He ggin. |

HeoOxiinnii wacTHit MOHITOpPMHI BMicTY aminasm Ta/aGo Ininaszm y CHpDB V R Juts
BUABJICHHA PaHHIX O3HAK 3analeHHs [iAULTYHKOBOI 3a1030. OCKLILKH MO viue

ywineHko J1.b.



MEPEHOCHMOCT] [JIFOKO3M IIPH OHOYACHOMY 3aCTOCYBaHHI JliKapchkoro 3acody Oskacrap Ta
[PE/IHI30/I0HY, HEOOXi/IHUI MOHITOPHHT BMICTY IJIFOKO3HM B KPOBI.

Koary:ionaris
Mox/inBe BAHHKHEHHS TPOMOOTHYHUX TOiH CepiO3HOro CTYIEHs, B TOMY HHCI 3 TPOMGO30M

CariTAbHOTO CHHYCY Yy TAli€HTIB, sKi OTPUMYIOTh meracmaprasy (muB. posmin 4.8).
3actocysanns Oukacnapy y NamieHTiB i3 TPOMOOTHYHMMM TOIAMH CEPHO3HOIO CTYIICHS
HEOOXITHO MPHITUHKUTH.

36inbiennit nporpomGinoBui wac (1Y), 36inbmenuiit 4acTKOBHIT TPOMOOIIACTHHOBHI uac
(UTY) ta rinopiGpuHorenemis MOXIMBI y MAli€HTIB, SKi OTPHMYIOTH neracriaprazy.
HeoOxiuuit MouiTopuHr napamerpis koaryssuii 10 nouarky Teparii, NepioHYHO B NEpPio
Tepanii Ta mic/s ii 3aBepienHs, 30KpeMa, y pasi 0HOYACHOTO 3aCTOCYBAHHS IHIINX JIKAPCHKIX
3ac00iB  aHTUKOAryJISIHTHOT /i, TakuxX, $K aUeTWICATIMIOBA KHCIOTa Ta HecTepoiaHi
[pOTH3ANAlbHI Jikapchki 3acobu (muB. posgin 4.5), aGo oaxouacHo i3 XimioTepamicio i3
3aCTOCYBaHHs METOTPEKCATy, JAayHOpPYOIUMHY, KOPTHKOCTEPOiAiB. V pasi icTOTHOrO 3HMKEHHS
BMicTy BiGpunoreny abo aediuuty antutpomGiny III (AT III) cinig po3risHyTH AOULTBHICTH
HAJICHKHOI 3aMiCHOT Teparril.

Bnius Ha neyinky

Kombinosana tepanis i3 3actocyBannsM ikapchkoro 3acoby Omkacrap Ta iHImMX 3aco6iB
renaToTOKCHYHOL il MOXKE NMPH3BECTH JI0 FeNaTOTOKCHYHOCTI THKKOTO CTYIEHS.

Cain Gytn obepexnumn npu 3actocyBanHi 3acofy Owukacnap B komGinauii i3 3aco6amu
ernaToTOKCHYHOI JIii, 30Kpema, IpH HasBHOCTI mopywenns ¢Gynkuiii neuinku. Heo6xixuuii
MOHITOPHHT NAIIEHTIB V1Sl CBOEYACHOTO BUABICHHSA 3MiH TAPAMETPiB MeHiHKOBUX (DYHKILi.

MosxiuBuit  30iMbIICHMH  PU3MK  IeNaTOTOKCMYHOCTI /Ui NAUiCHTIB, TMO3MTHBHMX 3a
(inanenbhifickkol0 XpOMOCOMOIO, SIKi OTPUMYIOTH KOMGIHOBAaHY Tepariio i3 3aCTOCY BAHHAM
iHri6iTOpiB THPO3MHKiHA3M (Hanpukaaa iMaTuHiOy) Ta L-acnaparinasu. e ciin Opatu 10 yBaru
NPH PO3IJISL MOXKIMBOCTI 3acTocyBanns OHKAcHapy namieHTam 1iei momysiii.

3 ypaxyBaHHSM PU3MKY rinepGinipy6iHemii pekoMeHI0BaH i MOHITOPHHT PiBHs Ouripybiny 10
OYaTKy Teparii Ta rnepe/i BBEJICHHAM KOXKHOI JI03H.

BILIMB Ha IEHTpAIbHY HEPBOBY CUCTEMY

Kowmbinosana tepanii i3 3actocysannsm 3acoby OHKacrap Mowke 3aBIaTH TOKCHYHOIO BILTUBY
Ha UeHTpasbHy HepBOBY cHctemy. lloBinomisiocs npo Bunanku enuedaronarii (B Tomy uncsi
CHHJIPOMY 3BOPOTHOI 3a/IHbOI JieliKoeHuedanonarii) (aus. posin 4.8).

OHKacniap MOXe CIPHYHHATH O3HAKH Ta CHMIITOMH 3 OOKy HEHTPa/IbHOI HEPBOBOI CHCTEMH Y
BHIUIAAI COHJIMBOCTI, CIUIyTAaHOrO CTaHy CBiAOMOCT, KOHBYJbcii. HeoGximmmii peTebHuit
MOHITOPHHI JUIS BHSBJICHHS TaKMX CHMIITOMIB, 30KpeMa, sAKmo OHKacnap 3acTocOBYIOTH
O/IHOYACHO 3 JIKapchKMMHM 3aco0amMu  HeHpOTOKCHYHOT ii (TakMMH, AK BIHKPHCTHH Ta
METOTpPEKCAT, JUB. po3/ii 4.5).

Miesnocynpecis S0 N
Ileracniaprasa mosxe BUKIMKaTH Mienocynpeciio , npsiMo a6o OIOCEPE/IKOBAHO (BHACHIOK IMIHU",
Mi€JIOCynpecHBHOT i iHIIMX JiKapchbkMX — 3acoBiB, Takux, K MeTOTpeKcar a&q
6-mepkanronypun). Orie, 3acrocyBanns OHKacnapy Moxe 361IbIIHTH pU3nK ili_q}qrgu_iﬁ.--""‘f 2|

3HHIKEHHS KiIbKOCTI LMPKYJIIOIOYMX J1iMDOGIACTIB 4acTo € J0BO.I 3HAUY MM /A HopManbHui |
ab0 3aHM3BKHMI BMICT JIHKOLMTIB 4acTo CIOCTEPIraloTh MPOTATOM NEPLIHX AHiA Ky
i
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Tepaii. Lle moxke OyTH MoB'A3aHMM 3 ICTOTHMM 3POCTAHHSM BMICTY Y CHpOBATIL KPOBi CE€4OBOT
KHCI0TH. MOX/IMBUI DO3BUTOK CedOKME/I0T Hepponarii. I8 MOHITOPHHTY TepaneBTHYHOro
edexTy HeoOXi/HUH peTeIbHHA MOHITOPHHI MOKA3HUKIB MepudepudHoi KpoBi Ta KiCTKOBOIO
MO3KY Halli€HTa.

I'inepamoniemis
Acnaparinasa crupuse MWBHIKOMY MEPETBOPEHHIO acrnaparigy Ta riyTaMiHy Ha acrapariHoBy

KHCJIOTY Ta [JYyTaMiHOBY KHCIOTY, 3 BW/IUIEHHSM AMOHIIO B SKOCTI CILIBHOIO MOBGIYHOrO
NpoJyKTy 000X peakuiii (suB. po3ain 5.1). BuyTpimuboBeHHe BBeIeHHS acnapariHa3su, TaKkuMm
YHHOM, MOKE BHK/IMKATH 3HAYHE ITi/IBUILICHHS PIBHS AMOHIIO IiC/Is BBEICHHS.

CuMnromu rinepamoHniemii 4acto HOCATH TPAH3UTOPHHUH XapakTep Ta MOXYTb BKJIIOYATH:
HYJ0TY, O110BOTY, r0/I0BHH Oijlb, 3aNAMOPOYEHHS Ta IIKIPHI BUCHIIAHHS. Y THKKMX BHIALKAX
MONJIHBUH PO3BUTOK eHUepanonarii 3 ypaxeHHAM neuiHkd abo Ge3 HbOTrO, 30Kpema, y
MAUicHTIB CTApIIOro BiKy, siKi MOXKYTb 3arpoiKyBaTH KHTTIO a60 NPAU3BOAUTH /10 cmepri. [lpu
HAsBHOCTI CHMIITOMIB rinepamMoniemii HeoOXiHuit peTebHIH MOHITOPHHT BMICTY aMOHiloO.

Kontrpaueniis

Caig 3actocoByBatH edeKTHBHHII METO/ HEOPAIbHOT KOHTpauenuii B repioa Tepamii i3
3aCTOCY BaHHSAM JIIKapChbKOro 3acoby OHKacnap Ta MpOTSroM MPUHANMHI ECTH MiCAIUB rmic/s
3aBepiieHHs Teparii. OCKiIbKM HenpsMa B3a€MOisi MK OpaTbHUMM KOHTpPALICIITUBAMH Ta
Meracraprasoi0 He MOXe OyTH BHK/IIOYCHA, 3aCTOCYBAHHS OpAIbHMX KOHTPALCITHUBIB He
PO3MIAAAIOTh, AK TIPHHHATHAHA METO/1 KOHTpAUEuii (AuB. po3aimm 4.5 ta 4.6).

Bumict Harpio

[le#i nikapcekuit 3aci6 MicTHTL MeHie | MMOJIb HaTpilo (23 Mr) Ha OjHY /103y, TOOTO Maiike
«BIJTBHHH BiJL HATPIION.

4.5 Bsaemonii 3 inmuvu gikapebKumu 3acoGamu Ta inmi B B3aemoii

Bukimkane neracnaprasoro 3HukeHHs BMicty 6inkis Y CHpOBaTIl KpOBI MOXe 30LIblIyBaTH
TOKCHYHHMI BIUIMB IHLIMX JIIKAPCHKHX 3aC00iB, siKi 3B'A3YI0THCS i3 GiiKamu.

Takox, BHacmigok inriGysamns cuHTe3y OLIKIB Ta MOMINY KIITHH, [eracrnapraza Moxe
MOpYUIyBaTH MeXaHi3M Jiii iHIIMX pe4yoBMH, e(eKT AKUX 3AICHKHUTH Bl MOALUTY KJITHH,
HAINPUKIIAJl METOTPEKCATy.

B3aemoztis MeToTpekcary Ta uuTapabiny 3 JiKapchKuM 3acoGoMm Omnkacnap Moxe po3pizHATHCEH
— IX monepeHe 3acTOCYBAaHHS MOXE CHHEPreTHHHO MiACHINTH IO neracnaprasu. fxmo i
PCHOBHHH 3aCTOCOBYIOTH IiC/s JiKapehkoro 3acofy OHKacnap, MOXKIMBE aHTArOHICTHUHE
3HHKEHHA edekTy reracnaprasu.

[leracnapraza moxe nepeuko/KaTh METabO/IIYHOMY TEPETBOPEHHIO Ta BMBEICHHIO (HIIAX
JiKapchKMX 3aco0iB, 4Yepe3 BIUIMB HA CHHTE3 OLIKIB Ta (yHkuil newinku, a Takok npu
KOMOIHOBAHOMY 3aCTOCYBaHHI 3 IHIIMMM XiMiOTEpaNeBTHUHHMH 3aCOBAMH, 3aTHUMM 10
B3aemoii 3 isodpepmentamu CYP.

Ilpn 3acrocysanni sikapcbkoro 3acofy Oukacnap MOX/IMBE KOJIMBAHHS BMiCPY. aktopis
koaryJisiii. Lle Moxe crpusiti po3BUTKY TeHAeHUIT 0 KpoBoTeyi Ta/abo TpomGo3y - Orke; enin
OyTH OOEpe) HHMH MPH OHOYACHOMY 3aCTOCYBaHHI aHTHKOAryJsiHTIB, 'ramx,‘--_ilk Ky
rerapyH, JHIIPHAAMOII, aUeTHICATIHIOBA KUCI0Ta ab0 HecTepoiHi npotusanaigd AMKApesKi
3acobu, alo NpH OAHOYACHOMY MPOBE/ICHHI XimioTeparii i3 3acTOCyBaHHSIM METOP cikeary, .
JlayHOPYOIIMHY Ta KOPTHKOCTEPOIAiB. :

Tiywnerko J1.b.



V pasi 0/1HOYACHOTO BBEICHHS TIIFOKOKOPTUKOIIB (HAIpHKIIA/L, [Pe/IHi30/I0Hy) Ta Neracrnaprasu
3MiHM mapaMerpiB Koaryismii (Hanpukiaj, 3HEKEHHA BMicTy ¢ibpunoreny Tta aeimmuty
auTuTpoMOiny ITII(AT III)) MmoxyTh OyTH OLiibll ICTOTHUMH.

IIpu BBeaeHHI BIHKpUCTHHY Oe3mocepe/iHbo /10 abo 0JHOYAcHO 13 Meracrnapra3or, TOKCHYHHH
BILIMB OCTaHHLOT Moke 30inblmMTHChL. [IpHM BBejeHHI Jikapebkoro 3aco0y Oukacnap nepej
BIHKPHCTMHOM MOXKIMBE 30ibIICHHS HEHPOTOKCHYHOTO BIUIMBY BiHKpUCTHHY. OTKe,
BIHKDHCTHH CJIi/l BBOJAMTH nNpuHaimui 3a 12 roamH a0 BBejenHs 3aco0y Ownkacnap, s
MiHiMi3allil TOKCHYHOI'O BILJIUBY.

Hernpsiva B3aemojiis meracraprasi Ta OpajlbHUX KOHTPALENTHBIB HE MOKe OyTH BHK/IIOYEHA,
yepe3 renaTtoTOKCHYHHMIl BIUIMB [eracnapra3i, BHaCJI/I0K YOro MOMK/IMBE 3HMIKEHHS BHBEICHHS
[Ie4iHKOK OpalbHMX KoHTpauentusi. Omke, oaHovacHe 3actocyBaHHs 3aco0y Oukacnap Ta
OpaJbHUX  KOHTpAlLENTHBIB HEe  pekomenzioBane. JKiHkam  JAITOPOAHOrO  BIKY  ¢iij
BUKOPHMCTOBYBATH 1HIII METO/M KOHTPALENLii, BIIMIHHI Bi/l OpabHHX KOHTpPAICNTHBIB (JMB.
po3jiisin 4.4 ta 4.6).

OnHoYacHa BaKIMHALIA JKMBAUMH BaKIMHAMM MOYKE MIJABHILYBATH PH3HMK TSOKKHX iH(EKIiH,
3yMOBJICHHHA  IMYHOCYNPECHBHOK  aKTHBHICTIO  [€racriapra3, HasdBHICTIO OCHOBHOIO
3aXBOPIOBaHHS Ta KOMGIHOBAHOK XiMioTeparico (uB. po3in 4.4). 3 orisjly Ha 1€ BAKIMHAILIO
)KHBUMHM BaKIMHAMH CJiJ TPOBOAMTH HE paHimie, HDK uepe3 3 Micsaul micis 3aBeplieHHs
[OBHOI'O KypCy aHTHIIEHKeMIYHOT Teparril.

4.6 ®epTHAbHICTH, BATITHICTD TA [O/lyBaHHS I'PY/ULO

Kiuku aitopoanoro Biky / Konrpauerniisi JUisi 40JI0BIKIB Ta HKIHOK

YonoBikam Ta jKiHKaM CI1i/1 BAKOPHCTOBYBaTH e(DeKTHBHI METO/IM KOHTpAIIEMNIlli B nepiojl Tepartii
Ta MPOTArOM MPHHAMMHI IIECTH MICALIB [icis 3aBEpLICHHS Tepamii i3 3acTOCYBaHHAM
mikapebkoro  3aco0y  Omnkacniap.  OckibKM — HempsiMa  B3aeMOjliss MK OpaIbHUMH
KOHTpAICITHBAMH Ta Meracnaprasor He Moxe OyTH BHUKIIOUCHA, OpalbHI KOHTPALCNTHBH HE
PO3I/IsA1al0Th, K 3aci0, 1o 3abde3neuye jgocratHio Oe3neKy B Takii kiiHI4HINA cuTyauii. Kinkam
JITOPOAHOIO BIKY CJi/l BHKOPMCTOBYBATH METOJ KOHTpaueniii, BiIMIHHUN BiJl OpajbHUX
KOHTpalenTHBiB (IUB. po3aiin 4.4 ta 4.5).

Barithicts

Jlani moj0 3actocyBanns L-acnaparinaiu oOMexeHi, a /1aHi MO0 3aCTOCYBAHHS J1iKAPChKOI'O
3acoby Owukacniap B nepiojt BariTHocTi BijcyTHi. Jlocni/pDKeHHS BIUIMBY Ieracrapraii Ha
penpoayKTHBHI QyHKIIT TBApUH He [IPOBOAKIIH, a B JJ0C/Ii/keHHsX L-acnaparina3y Ha TBapMHaX
Oy/0 NpoJIEMOHCTPOBAHO TEPATOreHHUH BIUIMB (IMB. po3aii 5.3). BHacHi0K bOTO, @ TAKOXK 3
ypaxyBaHHsM (apMakoJOri4YHUX BiacTHBocTed, OHKacnap He CIiJl 3acTOCOBYBAaTH B I1epiojl
BariTHOCTI, 3@ BHHATKOM BHIQJKIB, KOJH KIIHIYHHH CTaH JKIHKH BHMarac BBE/ICHHS
neracnapras.

["oxyBanHs 10
HeBizoMo 4M npoHHMKae mneracnaprasa y rpyJHe MOJIOKO. 3 ypaxyBaHHAM cbapwam.:erﬂﬁnx
BJIACTUBOCTEH, PU3UK /UIs Hoaouapoumeumee\aoannr SIKI OTPHMYIOTh ro,uyaam;n’ rpyAuQ; e "
Moxe Oyt BUKmOueHHM. B sKocTi 3anobikHOIo 3axojy, rojyBaHHs pyuio cnm\hpmmﬁum
Ha nepioa Tepamii i3 3aCTOCY BAHHAM mxapcsxom 3ac06y Onkacnap i/ #oro_ g

JNyLINeHKO Nn.b.



DepTHIILHICTD
Jlocmi ke HHs /Ul BU3HAYEHHS BIUIMBY [€racnaprasi Ha GepTHIIbHICTh HE TTPOBOIHIIH.

4.7 BnamB Ha 3jaarHicTh KEpyBaTH TPAHCHOPTHHUMH 3acofaMM T4 NpPaLIOBATH 3
MeXaHI3MaMu

Onkacrap 3aBjae iCTOTHOrO BILIMBY HA 3JaTHICTh KepyBaT TPAHCIIOPTHUMH 3acobamMu Ta
npauroBati 3 Mexauizmamu. l[losizommsnock npo Taki nobiumi peakuii y naumientis, ski
oTpuMyBai OHKacnap 3 iHIMMH XiMIOTepaNeBTHYHHMH TIKAPCHKAMH 3aC00aMU: COHIHBICTS,
CIIYTaHICTh CBIJIOMOCTI, 3aIaMOPOYEHHS, HEIIPUTOMHICTh, CYJIOMH.

[Mauientam, ski otpumyroors Oukacnap, ciia PEKOMEH/IyBaTH HE KepyBaTH TPAaHCIOPTHHMH
3acobamy Ta He MpaIoBATH 3 MEXaHi3MaMM, AKIIO y HUX HafsBHi 1i a60 iHmi mMoGiuHi peaxiii,
30aTHI BIUIMBATH HA 3[aTHICTh KepyBaTH TPAHCIOPTHHUMHM 3acobamu T4 MpamioBary 3
MeXaHi3Mamu (JIMB. po3ain 4.4).

4.8 Tlobiuni peakuii

KopoTkuit onuc_npodimo 6esnexu

[adopmanis mogo nobiunux peaxuiit, onmcanux B bOMY PO3Jijti, IPYHTYETHCS HA aHHUX
KIIHIYHUX JIOCII/UKeHb Ta micispeecTpariiiHoMy 10cBizi 3acTocyBaHHa 3acody Owkacrap B
tepanii nauientis 3 [JUL [lpodine Geszneku TPYHTYETHCS HA [JaHUX pPaHI0MI30BaHHX,
KOHTPOJIbOBAHUX,  NPOCHEKTHBHHUX,  BIAKPHTHX  0araTOlGHTPOBHX  JOCIHIDKEHb i3
BHYTPIUIHBOBEHHUM BBEACHHAM JIIKAPCHKOTO 3ac00y Onkacniap B 1031 2500 MO/M?, B sikocri
[OPIBHSAILHOTO JiKAapehKoro 3acoby (gocaimkenns DFCI 11-001 ta AALLO7P4). Takox, aus
BU3HAYCHHS NPOQLIo Ge3neku OyM BUKOPHCTAHI AaHi A0CTIKESHD Py BHY TPIIIHEOM'SI30BOMY
BBE/ICHHI Jlikapcrkoro 3acoby Oukacnap (ocipkenns CCG-1962 ta CCG-1991) (auB. po3ain
813

Haiyactimmmu nobiunumu peakuismu na Onkacniap (crioctepiraiMch npuHaiiMHi B IBOX
AOCHDKEHHAX 3 wactotoro >10%) Gyau: 36iablueHus BMICTY alaHiH amiHoTpanchepasu,
30ibIICHHS BMiCTY acmaprar amiHoTpaHcdepasu, 36iibiueHns BMicTy Oinipybiny B Kposi,
30UIBIICHHS aKTHBOBAHOTO YACTKOBOIO TPOMOGOIIACTHHOBOIO Yacy, rinepTpurjilepu/Iemis,
rinepriikemisi Ta peGpuibha neiirporenis.

Haitqactitummu  TsSOKKHMH  nOGIUHMMM  peakiisiMu  Ha Oukacnap (crynens 3 abo 4), sxi
cnoctepiranuch B jocuimkennsx DFCI11-001 ta AALLO7P4 3 wactoroio >5%, Oyiu:
30LIBIICHHS  BMICTY  anaHiu amiHoTpancdepasu,  30inbluenns  BMicTy  acnaprar
aMiHOTpaHc(hepasH, MiJBUIIEHHS piBHS OinipyGiny B KkpoBi, (eGpunbha ueiiTponenis,
rinepriikemis, 36i1bmenns BMicTy inasu ta MaHKpeaTuT.

llepenik noGiynux peaxitiii B Tabanuniii hopwmi

Indopmauis mog0 nobGiuHux peakuili Ta X 4aCTOTH HaBejacHA B Tabauui 1. Yacrora
BCTAHOBJICHA 3 ypaXyBaHHAM HACTYIHHX 3aralbHONPHHHATHX KPHTEpIiB: J1yKe 4acto (=1/10),
qacto (Bix >1/100 go <1/10), mewacto (Bia >1/1000 xo <1/100), piako (Bix >1/10 000 mo
<1/1000), ayxe piako (<1/10 000) Ta wactora HeBizoma (He MoKe OyTH BU3HAYeHA 3@ HASBHUMM
Aauumu). B koxwuiit rpyni 3a 4actoToro, mepemik noGigHux peakilifi HaBeAeHUil y MopsjaKy
3HHIKCHHSA CEPHO3HOCTI. e o 2N

; NEPEKRAL BIPHWUW
TTYWTTEHKO 1.5




Tabauns 1: Mobiuni peakuii, nos’s3aui i3 3acrocyBaHHsM Jikapebkoro 3acody Onkacnap

Cucremu
opraHiB 3a ki1acudikauicio
MedDRA

Ilobiuna peakuin

[ndexuil Ta iHBa3zii

Yacro: iH(peKiiHI 3aXBOPIOBaHHS, CETICUC

[Topymennss 3 Goky
CHCTEMH KPOBOTBOPCHHA
Ta MMparuaHol CHCTEMH

JHyxe gacto: debpuibHa HeHTponeHis
Yacro: anemis, koaryjonaris
YacroTa HeBIZIOMAa: HEJIOCTATHICTh KICTKOBOTO MO3KY

K€ 4acTo: peakilis  IiJABHILEHO] TIMBOCTI, KPOMNMB AHKA
[lopymenns 3  GoOKy Hyme Poastl E + ¥P ’
. " aHa(i1aKTHYHA peaKIis
IMYHHOT CHCTEMH : ; i
Yacrora HeBizioma: aHadiIak THHHMIH [IIOK
[lopyiienus oOMiny | Jlye 4acTo: 3HHIKCHHSA ANCTHUTY, INepriiKemMis
pedoBuH Ta posdnaau | Yacro: rinepainizemis, rinepxosectepuHemis
XapuyBaHHSA Yacrora Herijioma: jliabeTnyHuil Keroalle/103, rinoriikemis
[lopymenns 3 Ooky ; _ :
A YactoTra HeBizioMa: CIIyTaHa CBIIOMOCTh
ICHXIKH
YacTo: cyaomu, neprudepruHa MOTOpPHA HEHponaTisi, HENPHTOMHICTh
[Topymenus 3 GOKy | . yaams, IEpRd P IPRA TP w HED
- Piziko: cunipom 3aaHb01 000pOTHOT NeiikoeHetanonarii
HEPBOBOT CHCTEMHU v : : 2
YacToTa HeBiJIOMa: COHJIMBICTB, TPEMOP
Jlyxe yacto: embomis**
[Topymenns 3 6oky | Hacto: TpomBo3***
CyJIMH YactoTa HEBiIOMA: IHCYJIBT, KPOBOBHIMB, TpoMOO03 BEpPXHBOIO
cariTaibHOTO CHHYCY
[lopymenns 3 Goky
JIMXATbHUX LLISXIB, , s
. Yacro: rinokcis
Opra’iB  TOPAKAILHOIO

BI/UILTY Ta CepeOCTiHHS

llopywenus 3 Ooky
LTy HKOBO-KHLIKOBOTO

TPaKTy

Jyxe dacto: nankpeaTur, aiapes, abaominanbHuit 6ib, Hy10TA
YacTo: G:110BaHHS, CTOMATHT, aCUAT

Pi/1KO: HEKPOTH3YIOUMiT TAHKPEATHT, reMopariyH1ii naHKpeaTuT
YacToTa HeBijloMa: [1CEBIOKICTA MiILLTYHKOBOT 3471034, NapoTHT*

Ilopymenns 3 Ooky
WKIpH Ta MiAMIKIPHKX
TKaHWUH

Jlye 4acTo: mKipHI BUCHIIAHHS
Yacrora HEBi/loMa: TOKCHYHUH eniiepMaIbHUI HEKpouTi3*

I'enarobiniapHi
MOpY IICHHS

YacTo: rernaroToKCUYHICTh, CTEaTO3 NEYiHKH
Piiko: Hekpo3 ne4YiHKH, JKOBTSHHIIA, 3acTiii  KOBUI,
HE/IOCTATHICTh

MeYiHKOBa

Ilopymennss 3 Goky
CKEJIETHUX M'$31B  Ta
CIOJIYYHUX TKAHUH

Yacto: bisib B KiHLIBKax

Ilopymenns 3
HUPOK  Ta

00Ky
CeUOBHX




LHLISIX1B

CucremHl nopyueHHs ta
nopymeHHs 3a wMicuem | Yactrora HeBijoma: MipeKcis
BBEJICHHA

Jly’ke 4acTo: 3HWKEHHS Macu Tina, rinoansOyminemis, 30i1blieHHs piBHSA
anasin amiHotpancdepasy, 30LIbLIeHHS PiBHS acmapTaT amiHOTpaHchepasy,
rineprpuriiluepuaemis, 3HMKEHHS piBHA GibpuHoreny B KpoBi, 30inbleHHA
piBHA nimasu, 30UIbLIEHHS PpiBHA amijnasu, 30UIbIIEHHA 4acTKOBOIO
aKTMBOBAHOTO TPOMOOILIACTMHOBOIO Yacy, MiaBWiIeHHS piBHA OinipyOiny B
Pesynbratu KpOBI

nabopaTropHuX Yacto: 36iabIeHHSs NPOTPOMOIHOBOrO Hacy, 36UIbLIEHHS MIKHAPOIHOrO
JOCITI/IKEHD HOPMAJIi30BaHOrO CIIBBIAHOUICHHS, MNOKaTIEMis, 30 /IbIIEHHS X0/IECTEPUHY B
KpoBi, rinodiGpuHorexemis, 3011bIEHHA BMICTY ramMa-riyTamin TpaHcdepasu
Yactora HeBigoma: 30LIbLICHHS pIBHA CEYOBWHM B KPOBi, aHTHTIA /10
neracriaprasi, 3HWKEHHS KUIbKOCTI HeHTpodiliB, 3HMKEHHA KIAbKOCTI
TPOMOOLMTIB, rinepaMoHieMis

* [ToGiuni peakiii, 0 CIIOCTEPITATACH IIPH BBE/ICHHI IHIIKX aclaparinas boro x Kjacy

** Bumaaku em0o.1il JereneBoi aprepii, TpoM003y BeH, TpoMO03y BeH KiHIIBOK Ta [IOBEPXHEBOrO
tpomboduiedity crioctepiraiucs B gociipkenHi DFCI 11-001
*** Hassa: Tpombo3 [ IHC

Onuc okpeMux 1o0iMHUX peakiin

Crnocrepiraiuce HacTynHi 1nodiuni  peakiil, mnos'a3aHi i3 Tepamier i3 3acTOCYBaHHAM
acnaparinazn. Xowa BOHM He Oyau Oe3nmocepeHbO MOB S3aHMMM 13 3aCTOCYBAHHAM
rieraciaprasu, BOHH MOYTh BHHHKHYTH IIPH 3aCTOCYBaHHI Jlikapchkoro 3acoby Onkacnap:

[Topywienns 3 60Ky cucmemu KposOMEopeHHsi ma iimpamuunoi cucmemu

Onkacap MOXKe BHK/IHMKATH MIEIOCYNPECI0 HH3BKOTO Ta CEPEHBOrO CTYNMEHS THKKOCTI, 13
MOJKJIMBICTIO YPQKEHHS YCIX TPbOX JIiHIH KPOB'SHHUX KJTITHH.

[TpubGau3Ho MOJIOBHHA YCIX CEPHO3HHMX BHIIAIAKIB KPOBOBHJIMBY Ta TpoMmOO3y BIUIMBAIOTH Ha
CY/IUHU TOJIOBHOT'O MO3KY, & TAKOX MOXYTh MPU3BECTH 0 TAKUX HACIHIJIKIB: 1HCYIILT, CYJIOMH,
rosIoBHUH 0171b 00 HEMPUTOMHICTD.

lopywennus 3 60Ky nepeosoi cucmemu

Omnkacniap Moe BHKJIMKATH nopyuieHHs QYHKUIH LUEHTPAILHOI HEPBOBOI CHCTEMH, [1POSBAMH
AKHX € KOHBYJIbCIT Ta, pijilie, CIUIyTaHHI CTaH CBIZIOMOCTI Ta COHJIMBICTH (HE3HAYHE [OPYILIEHHs
CB1JIOMOCTI).

Y piIKICHUX BHIIAJIKAX MOMIHBHI CHH/IPOM 3BOPOTHOI 3a/1HLO1 JelikoeHedanonarii (RPLS).

B nye nooMHOKMX BUMAJIKaX CIIOCTEPIrain JIErkHH TPEMOp NajblliB.

[Topywenns 3 60Ky WIYVHKOBO-KUUIKOBO20 MPAKMY
[TpubM3HO y T1OJOBMHM MNAIEHTIB BMHUKAKOTh peakilii HW3bKOrO0 Ta CEPEJAHbOIO CTYICHS
TSKKOCTI 3 OOKY IMITYHKOBO-KHMIIIKOBOI CHCTEMH, TaKi, AK BTpaTa arneTUTy, HYJA0Ta, OJIHOBAHHA,
abioMiHAIbLHI cria3MH, Jiapes Ta BTpaTa MacH Tija.

YacTo MOXIMBHH rOCTpUi nankpeatnut. HasBHI OKpeMi 1OBIIOMIJICHHS IPO BHIIQUIKHA yTBOPCHHS
IICEBIOKICTH (IIPOTATOM /10 HOTHPLOX MICSLIIB IMiC/ OCTAHHBOIO BBeJ:leHH;{)/

/e
/ - N
g

IEMOPaI 14Hu# abo HEI(pOTH3y}O'-iHH NAaHKPEATUT BHHUKAIOTh pl,aﬂ(() OI. i rl 'BPHIMOK
MaHKPeaTuTy 3 O/HOYaCHUM T[OCTPHM MApoTHTOM Ha (oHi Teparii /133aEy
acniaparinazd. € MoBiIOMJIEHHS [P0 OKPeMi BHIIAJKH IeMopariyHoro’
MaHKPEaTUTY 3 JETATBHUM HACITIKOM.




MosxmBe 30imblICHHS DiBHS amina3sd B CHpOBATIi KpoBi B mepiox abo micias 3aBeplICHHS
Teparii i3 3acTocyBaHHSM JliKapchkoro 3acody Onkacnap.

Topywienns 3 6OKY HUPOK ma ce4osux uLIIXie
['ocTpa HMpKOBa HEJOCTATHICTL MOXKJIWMBA Yy PUIKICHUX BHIIAJIKAX I[POTArOM Teparnii 13
3acTOCYBaHHAM, B TOMY uHcIi, L- acnaparinasu .

TTopywenns 3 60Ky wikipu ma niOWKIpHUX MKAHUH
MoxyTb OyTH NMposBH WIKIPAHMX ajlepridHuX peakuid. OnucaHuit OJMH BHIAJA0K TOKCHYHOIO
eniZiepMaIbHOTO HEeKpoi3y (cuHapomy Jlaitesuia), nos’si3anui i3 L-acniaparinasoro .

Hopywenns 3 60Ky enookpunnoi cucmemu

3MiHM CHIOKPHHHMX (QYHKIIH MiAULTYHKOBOT 3a/103H CIIOCTEPIraloTh 4acTo, iXHIMHM [POSBaMH,
FOJIOBHUM YMHOM, € [I0PYLIEHHS MeTab0/1IYHOr0 NepeTBOPeHHs roKko3u. Onucani BUMAIKH, SK
niabeTHYHOro KeToalnujao3y, Tak 1 TinepocMoispHOi rimepriikeMii, sKi, $K [paBuIIo,
BI/INOBITAIOTH 3@ BBEJCHHS 1HCYJIHY.

Hopywenns 0b6Miny pevoeun ma po3naou xapuyeanns

Buniaiku 3minu BMICTY JiNiAIB y CHPOBATII KPOBI, & TAKOK 3MiHA MOKA3HHUKIB BMICTY JII/AIB ¥
CHPOBATIli KPOBI, y OLibIIOCTI BUNAAKIB O3 KIIHIYHMX CUMIITOMIB, € JIyKE PLAKICHUMH .
[TiBMIIIEHHS BMICTY CEYOBMHHM Y CHPOBATIl KPOBI BAHHKAE PEryJISIPHO, € He3aIeKHUM Bijl JI03M i
MaiiKe 3aBXK/IM € 03HAKOIO NMOPYIICHHs Oa/laHCy npepeHaIbHOro MeTaboi3my.

Cucmemni nopywenns ma nopyuienns 3a Micyem 66eoenns
[Ticns in'exuii MokIMBa MipeKcis, SKa 3a3BHYai MHHAE CIIOHTAHHO.

Iopyuenns 3 6oKy iMynnoi cucmemu

bynu BusBieni crneumdiuHi aHTUTIIA [0 MNeracrnaprasu; HEYacTO BOHM acOUiOBAIMCH i3
peakuisimu nijgsuiienol 4dyrmimBocti. Takok Oyio BusBiIeHO HeWTpanizyioui aHTuTINA, $KI
3HUKYIOTh KI1iHIUYHY e(DeKTUBHICTS.

Peakuii nisuienoi 4y MBOCTI 10 TiKapebkoro 3acody OHKacnap, BK/IIOYHO i3 3arpo3MBHMH
KUTTIO aHaDUIAKTHYHAMYM PEaKIliAMHU, aHIOHEBPOTHYHUM HAOPSKOM, HAOpsSKoM 1y0, HaOpsKom
MOBIK, EPUTEMOIO, 3HMIKEHHSM apTepialbHOro THCKY, OPOHXOCNA3MOM, YTPYHEHHSIM JINXAHHS
cBepOexkeM Ta IKIPHUMHU BUCHITKAMH, MOXKIIHBI Ha QoHI Tepanii (1uB. posziau 4.3 ta 4.4).

»

I'enamobiniapni nopywenns
3mina nokasHUKiB QyHKIIH neviHkH € yactoro. Hesanexue Bij 103u 36iiblenns TpaHcaMinas
Ta Gi1ipyOiHy B CHPOBATIII KPOBI CIIOCTEPIralOTh HacTo.

Bumnazku crearo3y neyiHku crioctepiraioTh Ayke 4acto. BizoMo npo pijakicHi BUNAIKU 3acTOO
XKOBUI, OBTAHHMIL, HEKPO3y K/IITHH MEYIHKH Ta NEYIHKOBOI HEAOCTATHOCTI i3 JICTAJIbHUM
HACJI1/IKOM.

[Topytrenus CHHTE3y Oiiaka MoxKe HPU3BECTH JI0 3HHIKCHHA BMicTY OliIKa y CHpOBATIi KpPOBI.
Hesanexne Bij1 1031 3HMKEHHA BMICTY anbOyMiHa B CHpOBAtili KpoBi BHSABIAIOTD. Y- 61.1hmocn
MalieHTIB B MEPiojl Teparii.

Tun nebaxanux peakuiii na OHKkacnap € MogiGHMM 710 TaKoro, K NP BBCIACHYT HALHBHOI
HenerniboBanoi L-acnaparinasu (to6to, HatuBHOI acniaparinasu E. colli). (oF /A, :
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[loBiomenns mpo nio3propani noGiumi peakiii

[losinomienns npo mijo3pioBaui nobiuni peaxuii Yy nicaspeecTpauiituii nepios JIKapcLKOro
3aco0y ¢ BawimBuMm. lle jae 3MOTY BECTH O€3lepepBHHI MOHITOPHHI CIiBBiIHOLICHHS
KOPHCTI/PU3HKY 3acTOCYBaHHS npenapary. CrieniaticT B ranysi oxopouu 3/10poB's 30008B's13aHi
NOBIJIOMIISITH yepe3 HALIIOHAILHY CHCTEMY MOBIAOMJICHb npo Oy/b-sKi BUIAJKH BHHUKHEHHS
[1103PIOBAHKX MOGIYHUX peakuiii, indopmattis npo sky Haseena y Hoaarky V

4.9 [IlepenosyBanus

[losizomisiiocs npo Bunaku HCHABMHUCHOrO nepenosysanus 3acobom Owukacnap. Ilicis
HIEPC/I03yBAHHA  CHIOCTEPIra/lM  NMiJABUINCHHA aKTHBHOCTI [CYIHKOBHX (bepmenTiB, wKipHi
BHCHIIAHHS Ta rinepdinipybinemiio. Cneundivne wmeamkamentosne JKYBaHHS Y BHNAjIKy
fIEpe03yBanHsa BIACYTHE. Y pa3si nepeo3yBaHHS HEOOXiIHHMIL PETEIbHUH MOHITOPHHI CTaHy
MAUIEHTa JUIs BUSBJICHHS O03HAK TAa CHMIITOMIB MOOIYHUX peakuiil, HalaHHS HANEKHOrO
CHMITOMATHYHOIO Ta NiATPUMYIOHOTO iKY BAHHS.

5. ®APMAKOJIOTTYHI BJIACTUBOCTI
5.1 ®apmakoaunamiuni BaracTusocri

®apmakoTepaneBTuyHa rpyna: AHTHHEOILIACTHYHI TAa IMYHOMOZY O[04I 3aco6M,  iHmi
AHTHHEOITACTHYHI 3acobu, ko ATX: LO1XX24

MexaHism jiii

Mexanism i L-acnaparinasn mossirae Y GepMeHTHOMY pO3INEIUICHHI aMiHOKHCIOTH
L-acnapariny na acrnapariHoBy KHCJIOTY Ta amoHiit. Hecraya L-acniapariny B kpoBi npu3Bouth
J0 iHridyBaHHS CHHTE3y 61Ky, cunresy JIHK ta cunresy PHK, 3okpema, B neiikemiunmx
O/acTHMX KIITHHAX, He 34aTHHX 0 cunTesy L-acnaparinmy, yepes mio BiAOyBa€ThCA iXHIM
arnornTo3.

Hasnpotu, Hopmanbhi kmithuu, 3maThi Ao cuntesy L-acnapariny, € Menm uytimBumy 10 foro
UIBHIKOrO posnany Ha oui Tepamii i3 3acrocyBanHsM  epmenty L-acnaparinasm.
[lEMmmoBanns we 3wminioe (bepmenTHi  BracTuBoOCTI L-acnaparinasu, ane BrmimBac nHa
thapmakokinernuni Bractusocti Ta IMYHOI'€HHICTD 1IOTO (hepmenTy.

DapmakoauHaviugi ehekTn

AuTuielikemiunuii epexr L-acnaparinasu nos'ssanuii i3 NOCTIHHHM BHBE/ICHHSM L-acnapariny
i3 KPOBi Ta CIIHHOMOKOBOI pimnan (CMP). ®apmakoanuamivumii (P/1) edexr nikapcwkoro
3aco0y Owukacnap ouimioBaaM ricis B/m (mocrmikenns CCG-1962) Tta /B BBeacHHS
(AALLO7P4).

B nocaimkenni CCG-1962 ®J] eekT tikapchkoro  3acody Oukacnap ouinioBanum 3a
pesy IbTaTamu cepii BUMiproBaHb BMicTy acnapariny B cupoBarii kposi (n=57) ta CMP (n=50) y
AiTeH Ta MiUITKIB, AKUM WOHHO OyI10 BecTaHOBIICHO JliarHo3, i3 cranaaptaum pusukom ['JIJT, siki
OTPHMAJIH 110 TPH JI03H JIIKAPChKOTO 3acoby Onkacniap BHYTPIiIHEOM'S30B0 (o 2500 MO/m?
fouti noBepxui Tina), ogny — y (asi HAYKUiT, Ta ABi — y misHimux hasax inrencudikauii
Tepanii. 3HMKEHHS KOHUEHTpauii acnapariny B cuposatui KpoBi 6y.io O4EBHARUM B'ilfe---aa
HCTBEPTHH JICHL MiC/Is nepmoi inayKiiinoi 103m, Ta Oy/10 HaliHWKIHIM Ha, 10-i Aens micns c
BBe/eHHs. Konuenrpauis acnapariny B cuposarii KpoOBi, 1nputausno, 1 MKMO), ), rajgach

NPOTATOM OJIH3BKO TPLOX THIKHIB. Konuentpaiis acnapariny 3unsmiace 10 A0, Kom
aKTHBHICTh acnapariHasu cranosuna >0,1 MO/ Buicr acriapari
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JMiKyBaHHs 3HH3UBCA 10 1,1 Mkmons Ha 7-it geHb ta 0,6 MKMOab Ha 28-i jieHb 1HYKUiHHOT
¢a3u (auB. Kniniuna edextuBHicts Ta Ge3rexa).

B nocnijkenni AALLO7P4 @] edexr mikapeskoro 3acody OHkacnap OLiHIOBAIH [IPU BBEICHHI
47 nauienraM, udi JaHi Oyam npuaatHi s aHanisy, 3 BucokuMm pusukom [JIJT 3 B-kiitae-
nonepeHuKiB, ki orpumyBsamm Onkacriap B/B B 1031 2500 MO/M* nutowi noepxHi Tina, B dasi
iHAyKuil Ta koncomigauii. Konuenrpauis L-acnapariny B masmi KpoBi 3HM3WJach 10 piBHS,
HIDKYOTO 38 MEXKY KUIbKICHOTO BH3HAYEHHS [1POTSIOM 24 ro/MH Mic/is BBeAeHHs B (asi iHayKiii
Ta neporo BBeAeHHs 3acody Oukacnap y ¢dasi koHconmiaauii, i 30epiranachk npoTsroM 0JM3bKO
aBox TWxHIB. KoHuentpauis acmapariny 8 CMP 3HmkyBatach Ha 4YeTBEPTHHl JIeHBb Tic/s
BBe/ICHHS B (asi inaykuii Ta 30epirasach HHKUYOIO 3a MEXKY BH3HAueHHs jo 18 jus micias
BBEJICHHSI.

[pyHTyIO4KCh Ha pe3y/ibTaTax UMX JBOX J0C/i/KEHb, MOXKHA 3pOGHTH BUCHOBOK, mo OHKacnap
npu BBeJeHHi B 1031 2500 MO/m* miomi nosepxwi Tina B/m (CCG-1962) Ta /B (AALLO7P4)
3abe3neuye 3unxKeHHs BMicTy L-acniaparidy npotsarom 61M36K0 IBOX THXKHIB ITIC/IS BBE/ICHHS.

Kiiniyna edekTiBHiCTh Ta Oe3neka

Edexrusnicts Ta Gesneky ikapcbkoro 3aco0y OHKacnap OUIHIOBAIM 3a JAHMMH TPbOX
KJAIHIYHKX JI0CTII/UKEHb NP 3actocyBaiHi OHKacmapy, po3uuHy juis iH'exuiii/indysiit B skocti
Tepanii nepwoi niHii nauientis 3 I'JIT: B gocaivkenus CCG-1962 6y10 BKIIOYEHO MALIEHTIB i3
cranaapTauM pusukoMm [JIT; B pociaiaxenns AALLO7P4 Gy10 BKIHOYEHO NALIEHTIB 13 BUCOKHM
pusukom ['JUI; B mocaimkenns DFCI 11-001 Gyso BK/IIOYEHO MAL€HTIB i3 CTAHIAPTHHM Ta
BUCOKHUM pu3ukom ['JIJI.

Ouinka edexrtuBHOCTI Jikapebkoro 3aco0y Owukacmap B Tepanii namientis 3 T[JIJT 3
peunanBomM/pedpakTepHUM 3aXBOPIOBAHHAM Ta KIIHIYHOK aIepriqHO PEaklicio Ha HATHBHY
L-acnaparinazy E. Coli B aHamHe3i IPYHTYEThCS HA CYKYNHMX JaHux 94 naiieHTtiB i3 mectw
BIAKpUTHX  jocimijokens  [ASP-001, ASP-201A, ASP-302, ASP-304, ASP-400 Tta
ASP-001C/003C].

llepwa ninis_mepanii (nayicumu 3 I'JIJI 6e3 peaxyii nideuwgenoi 4ymaugocmi 00 namuenoi
L-acnapacinasu E. coli)

besneky Ta edexruBHicTb JiKapehkoro 3acoby OHkacnap OLiHIOBAIM 33 JaHMMH BiIKPHTOTO,
0aratoLeHTPOBOrO, PaHIOMi30BAHOIO JIOCIHI/DKEHHS 3 aKTHUBHMM KoHTpoiem (Jlocipkents
CCG-1962). B upomy nocmivkenni 118 xireit sikom Bix 1 10 9 pokis 3 I'JIJI cranzaprHoro
PHM3HUKY, KI HE OTPUMYBAJIM JIiKyBaHHs paHilue, Oy,1M paHjomizoBani y criBpiasomensi 1:1 10
IpyIl OTPHMAHHS JliKapehKoro 3aco0y Omnkacnap abo HatuBHOI L-acnaparinasu E. coli B kypci
KoMmOinoBanoi Tepanii. OHkacnap BBOAM/IM BHYTPIilIHBOM'A30B0, 03010 2500 MO/M? miromi
MOBEPXHI Tija Ha 3-# JieHb 4-THXKHEBOI iHAYKIIHHOT (a3 Ta Ha 3-if JeHb KOKHOI 3 ABOX 8-
THKHEBAX BLAKIAJCHUX (a3 intencudikauii. Hatusny £E. coli L-acnaparinasy BBogwIM
BHYTPILIHBOM'S30B0 B /1031 6000 MO/M? maomi nonepxni TijIa TPY pasu HAa THK/ICHB, B LIJIOMY,
BBOJIMJIM JICB'ATH /103 POTArOM iHAYKUiiHOI hasu Ta micTh /103 B KOXKHIH 3 BiakiazeHnx (a3
iHTeHcHbiKartii.

[lepBunHa ouinka edekTHBHOCTI IPyHTYBalach Ha AEMOHCTPAILT 0HAKOBOTO 3HHIKCHHS BMICTY
acmapariny (3a KUIBKICTIO Ta TPHBAIiCTIO) B Ipymax 3acTOCYBaHHS mxapc&xoro “3acoby
Onkacnap Ta narusHoi L-acnaparinasu E. coli. IlepenbayeHoio mpoTOKOIOM MeToio  Oy10
3HUIKEHHS BMICTY acrapariiy B CHpOBaTil KpoBi /10 xouuempaml 1 MOJIB/ Kmmcu:'rb uaulm IiB 3
TaKMM piBHEM 3HMIKEHHA OyJ1a 0/IHAKOBOK B 000X JIOCII/DKYBAHUX IPyTax HPOTSIrOM Yei 520

¢a3 repanii y nepesdaucHi NPOTOKOIOM 4aCOBi TOYKH.
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B ycix ¢asax repanii KOHIICHTpaLllis acnapariiy B CHpoBaTIli KpOBi 3HWKYBAIACh MPOTATIOM
HOTHPBOX JIHIB IIC/8 BBEACHHS Nepmoi 103H acrnaparinasi y BianoBiii dasi Tepamii ta
3/MIIAIACE HA HM3BKOMY DiBHI NPOTAroM NpHGIM3HO TPHOX THXKHIB B rpynax 3acTocyBaHHS
jtiKapeskoro  3acofy OHKacnap Ta HATHBHO L-acnaparinasu E. coli. Indopmanis oo
KOHILIEHTpallli acnaparidy B cupoBari kpoBi y ¢asi imaykuii HaBesena Ha Pucyuky 1.
XapakTepuCTHKH 3HHIKEHHS BMICTY acriapariny B cupoBarii KPOBI POTATOM JIBOX BiJIK/IaJICHHX
$a3 inrencudikanii noxibui 10 XApaKTCPHCTHKM 3HWKCHHS BMICTY acrmapariny B CHpOBATLI
KPOBI IPOTATOM iHyKuiiinoi (asi.

Pucynok 1: Cepeani (cranzaprua noXudKa) NOKAIHUKH BMICTY acnapariny B cHpoBaTUi
kposi B locrikenni CCG-1962, B iHayKuiiiniin gasi

1000

@ Hatuas E col 1aprinasa |

? © Owracnap®
acnaparinaal coif

100 | : I [

Acnaprin Acnaparii (MsmMons)

) -

ﬂ?ﬂ!s]ﬂlzﬂﬁ!s?ﬂﬂ?&zﬁ?ﬂ!ﬂ
Awis nicnm seenewss nepwor QoM L-acnaprinaiu acnaparinaiu

[Ipumitka: Oukacnap (o 2500 MO/m? mrormi NOBEPXHi Tijla, BHYTPIlIHLOM'S30B0) BBOM/IN Ha
3-it nenn 4-TokHeBoT dasu iHayKiii.
Hatusuy L-acnaparinasy E coli (mo 6000 MO/m2 IUIOL  [OBEpPXHI  TiJa,
BHY TPIIIHBEOM'530B0) BBOIMIIN TPH pasH Ha THXKJICHB, B LIJIOMY, IPOTSroM dasu ingykiii
BBOAM/IN 9 1103,

Konuentpauiio acnapariny 8 CMP Bu3navyam y 50 nauieHTiB mpoTsirom iHaykuiiisof dazu.
Bmict acnapariny 8 CMP 3uusususcs, 3 Cepe/IHbol KoHUeHTpauii 3.1 Mkmoab 0 Mo4arKky
Tepanii g0 1,7 Mkmonb Ha 4-if aens [ 1 Ta 1,5 MKMOIB uepe3 25 £1 aHIB micisi BBejeHHS
JIKapcLKOro 3acoby Onxacnap. Ili pesynsrartu € noaibuumu 10 OTPHUMaHHMX B I'PyNl HaTUBHOT
L-acnapariuasu E. coli.

Indopmartis mono 6esnoiiinoi BUukHBaHOCT] (bIIB) natienTis 3 rpyn orpumanss JKapCLKOro

3aco0y Omkacnap Ta warmuoi L-acnaparinasu E. coli maBeena B Tabauui 2, awmsaitnom
nociipkerns CCG-1962 ne 6yna nepebauena owinka pi3HuILi noka3uukis BBIL.

Tabauus 2: MMokasHukn BHKHBAHHS (e3 noziii (BbII) uepes 3, 5 ra 7 pokis (Mocaimenns

CCG-1962)
B Onkacnap | Hatnsha L-acnaprinasa |
E. coli
3-piunmii pisens BBI1, % 83 79 T
95% JII) (73, 93) (68,90) - we
S-pivunwmii pisens BBIL, % 78 73 fo.0F 4
(95% J1I) (67, 88) (61,85) /= =/ omi/7 -
7-piunmii pisens BBII,, % 75 66 7 '
(95% J1I) (63, 87) (52

nEREXNAH RIBHV
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B nocnimxenni CCG-1962 waitwacTimuvu noGiuHUMK peakiismu Oy iHpekiii, BKIIOUHO 3
ZBOMA 3arpo3jIMBUMHM JUIS KUTTA iHeKUisME (Y OIHOTO maiieHTa 3 KoxHoi 3 rpyn). B uinomy,
4acToTa Ta THI MOOIYHMX peakiii cryneHs 3 ta 4 Oyiu ojaHakoBMMM B 000X rpynax. Y jBox
NAIEHTIB 3 TPYIH 3aCTOCY BaHHs JiKapchKoro 3aco0y OHkacnap po3BHJIMCH ajlepriuni peaxiii B
nepioj Gasu Biakiagenol inTeHcudikauii Nel (anepriuna peakuis 1 crynens ta Kponus'snka 3
CTyIECHS).

byio nposesiene minoTHE AOCTI/DKEHHSA 3 BKIKOYEHHAM NAIIEHTIB i3 1I0MHO BCTAHOBICHHM
aiarnosom, Bikom Big 1 g0 31 poky , 3 Bucokum pusukoM I'JUJI B-kiiTHH nonepeaHMKiB
([locmimkennss AALLO7P4). Bono 6yno mnpoBeieHe, SK BUIKPHTE, KOHTPOIbLOBAHE,
paH/IoMi30BaHe JIOCHI/DKCHHS JUls [OPIBHAHHA JIOC/IKYBAHOrO 3aco0y  NEermIbOBaHOT
acnaparinasu Ta Jikapchkoro 3acoby Oskacmap, SK CKIaJOBMX 0araroKOMMIOHEHTHOT
ximiorepanii B mepuiif minii sikyBanus nauientis 3 [JIJI. Kputepiem 3a Bmictom nefikonmTin
Oysm: a) Bik 1-10 poki: kinbkicTh nefikoumtis >50 000/mki; 6) Bik 10-30 pokis: Oyab-SKHid
BMICT JICHKOIMTIB, B) NMPOBE/ICHHS IONEPEIHBOI KOPTHKOCTEPOiIHOT Tepartii: Oy ib-sKuil BMicT
nefikounTis. He BKIIOYATH NalieHTiB, AKi paHille OTPMMYBAIH LMTOTOKCHYHY XiMioTeparniio, 3a
BUHATKOM KOPTHKOCTEPOIAiB Ta IHTpareKajibHOrO BBEIEHHS [MTapadiny. B wuizomy, B
Jociipkenns Oyno Bkmoueno 166 nauientis; 54 nauientis OyJ0 paH/0Mi30BaHO 10 TPy
OTpMMaHHs Jikapcbkoro 3aco6y Oukacnap 03010 2500 MO/M? miaomi nosepxsi Tina ta 111
MALEHTIB — JI0 FPYIH JOCTI/KYBaHOTO 3aco0y MeruiboBaHol acnaparinasu . Oukacnap BBOJIHINA
BHYTPIlIHBOBEHHO B j1031 2500 MO/M? 1o |Ionepx3i Tia B q::asax iHnyKuii'. KOHCOJI1/1atlii,
BiAKIaaeHOT iHTeHcHiKanii Ta dasi mpomikHOT niaTpUMyIOuoi Tepanii naiicHTam i3 BHCOKHM
PH3UKOM [JUI, SIKI OTPUMYBAIH [MiJICHIICHY Tepario 3a POTOKOJIOM
bepnin-®pankdypr-Mioucrep. Kinbkicrs nauieHTis B rpyIi 3acTocyBaHHs JiKapehKoro 3aco0y
OnKkacniap 3 HEraTMBHHM CTaTycOM 3a MiHIM&JIbHMM 3aMIIKOBHM 3axBopioBaHHSM (M33)
(<0,1% sefikeMiuHUX KITITHH y KiCTKOBOMY MO3Ky) 29-#f fenb imaykuiiinoi ¢asu cramosuina
80% (40/50). Ilicas 4-x pokiB mnokasuuku BBII Ta 3aransuoi smxusanocti (3B) B rpyri
3aCTOCYBaHHs Jikapchkoro 3aco0y Onkacmap craxoswin 81,8% [95% JII: 62,9-91,7%] Ta
90,4% [95% [11: 78,5-95,9%)] Bianosiano. B winomy, B rpyni 3acTocyBanHs JiKapchKoro 3aco0y
OHKkacnap 4acTora BUNaAKiB peakilii miABHILEHOT 4y TIIMBOCTI, HE3AIEKHO B/l CTYTICHS TSHKKOCTI,
cranoBuia 5,8%, anadinakrnunux peakuiin — 19,2%, a nankpeatury — 7,7% Yacrora BUNAKiB
(bebpuibHoi HeHTponeHii cTynens 3 Ta Buie craHoBHIa 15,4%.

llle we 3aBepuiene jpocnimkenns DFCI 11-001, ske nposoauts Inctutyt paky [lana-Papbep
(DFCI), € axkTMBHO KOHTPOJBOBAHHM, PAHJOMI30BaHMM, GaraToOLUCHTPOBHM JIOC/II/UKEHHAM
pe3y.IbTaTiB 3aCTOCYBAHHS JOCIIi/DKYBAHOTO IIPOJIYKTY MErHIbOBAHOT acriaparitasu y nopiensimni
3 pe3y/IbTaTaMH 3aCTOCYBAHHs JIiKapchkoro 3acoOy Oukacnap, B Teparnii jiteil Ta mniuiiTkis
BIKOM Bijl | j10 22 pokiB 3 uioiiHo BeTaHoBIeHHM miarnosom [JIJ1, ski OTPHUMYIOTh XiMiOTEpaniio
B 38'a3Ky 3 ['JIJI 3a nporokonom DFCI. 3araiom, 6y10 panmomizoBano 239 nauientis, 237 3
SIKHX OTPHMYBAJIM J10CIILDKY Banuit 3aci6 (146 4osoBikiB Ta 91 skinka), 3 nux 119 nauientis (115
3 marto3om ['JUI) orpumysanu Onkacriap, o 2500 MO/wm?. 3aci6 BBomiu B hasi ingykuii ( 7-i
JeHb) 1 Hajauli Yepes KOXHi 2 THAKHI, IpoTsirom, B uizomy, 30 THXHIB mic/siHayKuiiiHOT Tepanii.
Panzomizauiio nauientiB Gyso crpatudikoBaHo 3a pH3MKOM (cranpapTHuH/BUCOKMIA/ 1yxKe
BUCOKMH pH3HK), siK B-kiituanoi, Ttak i T-xiaitmaxoi I'JUL Kiaskicts nauientis 3 rpynu
JKapChbKOro 3acody OHKaCHap 3 HU3BKUM M33 nicas inaykuiiinoi c]:a:m (40 QO} Kmmnn o
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Hayicumu 3 T'JIJI, y sxux cnocmepicaiuce peaxkyii nioguwexoi uymiueocmi 00 HAmueHot
L-acnapacinasu E. coli

V mecTH BIAKPHTHX JI0CII/UKEHHSX OUIHIOBA/IM PE3y/IbTaTH 3aCTOCYBAHHA JIIKAPCHKOIo 3acody
OsKacnap B 3B'S3KYy i3 pelMAMBHUM/pedpakTepHUM reMaToIoridHiM 3axBopioBanHsM. B xoni
LMX JI0CTI/DKeH, B 1ioMy, 94 nauicutu 3 giarnozom ['JUJI ta KiIiHIYHOIO alepriyHoio peakiiero
Ha HatuBHy L-acnaparinasy E.coli B anamuesi orpumyBanu Omnkacrap. Oamu nauieHt
orpumyBaB Onkacriap B go3ax 250 ta 500 MO/mM* nuoumti moBepxHi Tina, BHYTPIILIHbOBEHHO.
Pemta marientis oTpuMyBamu 3aci6 B 03i mo 2000 a6o 2500 MO/M? ot nosepxHi Tiza,
BHYTpilIHBOM's3080 abo BHYTpimHboBeHHO. [lamienTn orpumyBaim OHkacrap 130;10BaH0o abo B
ckJiali GaraTOKOMIOHEHTHOI XimioTepanii. B uiiomy, B I'sTH A0C/TIUKEHHSX, JaHi SKUX OyI10
nmpoaHajizoBaHo, y 65 mnauienrtiB, ski orpumyBanun OHkacrnap, 3a Kpurepiem HaHOLIbIIOL
TEpPaNeBTHYHOI BIAMNOBIAI NPOTATOM YCHOTO JIOC/IUKEHHS, MOBHY peMiciio croctepiraan y 30
nauieHTiB (46%), yactkoBa pemicis y 7 nauientiB (11%) Ta remarosoriyie nokpatieHus y |
nauienta (2%). B inmomy pociipkenHi, o skoro Oysio BikimoueHo 29 mauienrtis 3 ['JIJI Tta
peakiiclo MiBMINEHOT 4yTIMBOCTI, sKi oTpumyBard OmHkacmap, ONIHIOBaAM BUANOBIAL B
inaykuifuii ¢asi y 11 nauientis. 3 uux 3 nauientu (27%) aocsriu nosHol pemicii, | nmamieHt
(9%) — uacTkoBOI pemicii, 1 nawieHT (9%) — reMaToNOriYHOr0 MOKpPAIUEHHS Ta y 2 NallieHTIB
(18%) cnocrepiranu 03HaKu TepaneBTHUHOI edekTHBHOCTI. TepaneRTHuHy e(eKTHBHICTD
BU3HAYAH, AK K/IiHIYHE MOKPALICHHS, AKE HE BIIMOBIAAT0 KPHTEPIAM IHIIOrO IMO3MTHBHOIO
pesyabTary. B nepioa ¢asu nmiarpumytoyoi tepanii 6ys10 ouiHeHo gadi 19 nauientis, 3 sxkux 17
nauientis  (89%) mocsrim nosHoi pemicii, y 1 nauienra (5%) cnocrepiraiM 03HAKH
TepaneBTHYHOT e(hDeKTHBHOCTI.

5.2 ®apmaxkokiHeTHYHI BJIACTHBOCTI

dapmakokiHeTHYHI BiacTHBOCTI 3aco0y OHkacnap 3yMOBJIEHI aKTHBHICTIO acniapariHasu , siKy
BU3Ha4aH Merojamu ¢epmentHoro ananizy micas B/M (CCG-1962) ta B/B (AALLO7P4,
DFCI 11-001) BBeaeHHs.

B mocnimxenni CCG-1962 cepeins AKTHUBHICTh acnapariHagu jocarajia MakCUMallbHOro
snavenns | MO/ma Ha 5-# aenb micas in'exnii. Cepeans TpHBaJ'llCTb ncpto;[y HAIBKUTTS M1CII5
abcopbuii y wmicui in'ekuil craHouia 1,7 aobu, a neploﬂy HaniBBuBeAeHHs — 5,5 mil.
[Toxasnuku 00'eMy po3nojiy micias JOCATHEHHS JMHAMIYHOI PIBHOBArM Ta KJIIpPEHCY, 3TiAHO 3
OLiHKOI0, cTaHoBW M 1,86 /M Ta 0,169 11/M% Ha 7100y, BIJINOBI/IHO.

B nocmimkenni AALLO7P4 ®K napameTpu mic/isi 01HOpa3oBoro BejenHs 103u 2500 MO/m?
B/B B iHAyKuiliHii (asi pospaxoByBaiu MeTOJaMM HekommnapTMenTHoro @K ana;tizy, 13
BUKOPHCTAHHSAM [10C/11/I0BHO OTPHMAHHX 3Da3KiB I11a3MH KPOBI, pe3y.ibTarH HaBeAcHi B Tabamnwui
3 (mB. po3ain 5.1). Bussiiena ten/ieHiis 10 HUK4YMX 3Ha49€Hb Cmax Ta AUC JIIKapCbKDI‘O 3acoﬁy
Onkacnap y 4osoBikiB, nauientiB i3 Ouibmum IMT Ta mnamientiB Bikom >10 pokis. B
iHyKIdKiA dasi, nicas B/B BBeJeHHS jikapehkoro 3acoby Owmkacmap B 1031 2500 MO/M?,
aKTMBHICTb acnapariazu cranoBuia >0,1 MO/mi ta 30epiranacek npotsirom o 18 jaHiB micis
BBejleHHs ¥ 95,3% nauieHTis.

Tabaumua 3: PapmakokiHeTHYHI napaMeTpH Micjsi 0HOPa30BOrc B/B BBEICHHH
JliKapCbK(ll"o 3acoby Omukacmap B 103 2500 MO/m? naomi nosepxwui TiJ!a__B
inaykuiiiniii dasi (N=47; Jlocaikenns AALLO7P4) =7

@K napamerpu Cepeane Apugpmernune (CB) ~
Cumax (MMO/mn)* 1638 (459,1) ~7 / '
Tmax (rox.)* 1,25 (1,08; 5,33)"
AUCo« (MMO [ 106a/m)* 14810 (3555)
AUCo) - (MMO [ 106a/ma) 16570 (4810)
ti2 (106a)’ 5,33 (2.33)

" NEPEKMAR BIPHWW
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| CL (1/n06a) 0,2152 (0,1214)
| Vss (a) 1,95 (1,13)

* N=47 nauieuris, 1aHi SKUX NPHIATHI 418 aHaTi3Yy.

" metiana (10", 90" npouenTisns).

" N= 46 nauienTis, 1ani AKX [PU/IATHI /15 QHATI3Y.

B pociuijukenni DFCI 11-001, ouiHKy axkTHBHOCTI acnapariHasu 311iﬁcnmna_m micis
OJIHOPa30BOTO B/B BBE/ICHHS mxapcsxoro 3a006y Owukacnap B 1031 2500 MO/m? mioui nosepxm
Tina B dasi ingykuil Ta yepes KOKHI JBa THXKHI MPOTATOM MiCasiHAyKifHOT Gasu (B, po3ii
5.1). Ilporsirom inaykuiHoi ¢asum aktuBHicTh acmaparinasm cranosuiaa >0,1 MO/ma Ta
36epiranacs y 93,5% nanientis nporsrom 18 anis micas sBeaenss. [Iporsrom nicnsinaykiiinol
azu minimanbHa (HalHKMKYA) AKTHBHICTH acnapariHasn Ha pisui nonaj 0,4 MO/ma 306epiraiacsh
y 100% mnauientis Bigx 7 THkHg g0 25 Txkusg. LI pesyasratu cBij4are 1po Te, IO KOJIH
Onkacnap BBOAATH B 71031 2500 MO/Mn” niomii noBepxHi Tijia 0HOpa30Bo abo GaratopazoBo
Yepe3 KOXKHI JIBa THIKHI, KJIIHIYHO 3HAYylla aKTHBHICTh acrapariHa3u 30epiractbes MpOTATOM
YCBOTO IHTEpBaly MIXK BBEACHHAMH (TOOTO, IPOTATOM JBOX THIKHIB).

[lauienTn i3 woitHo BcraHoB/eHMM AiarHo3om ['JIJI oTpuMyBau 0HY B/M iH'€KIIIO JIKApCHKOTO
3acoby Omuxacanp (2500 MO/M?* miowmi noBepxHi Tiia) abo HaTuBHY acnaparinasy E. coli
(25 000 MO/m? mnouti noBepxHi Tina), ado Erwinia (25 000 MO/M? ruiomi noBepxHi Tina).
[lepiog HamiBBMBeeHHS IliKapcbkoro 3aco0y Oxxacrnap 3 mniasmu Kposi OyB CTaTHCTHYHO
BiporiaHo joBmmm (5,7 AHIB) HiX Mepioj HamiBBUBEJICHHN HATHBHOI acnapariiasu E. coli
(1,3 no6u) Ta Erwinia (0,65 no0ou). HeraitHa kiiTuHHA 3aru0eib JeHKeMIYHUX KIITHH in vivo,
BU3HAYCHa (pIyopecleHTHUM 3a0apBIeHHAM PoAamMiHOM, OyJia 0OTHAKOBOIO Mic/is BBEJICHHS YCiX
TphLOX Npenaparis L-acniapariHazu .

[Mamients 3 [JUJI 3 kiibkoma peuwamBaMd oTpuMyBaiu ado Omnkacnap, abo HaTHBHY
acniaparinasy E. coli nij yac Kypey iHaykiuiinol tepanii. OHkacnap BBo/ MM B/M B J1031 2500
MO/m? nmiomi noBepxHi Tizia Ha 1-# Ta 15-i news iHaykuii. CepeaHiil nepiojl HaMiBKHTTSA
sikapebkoro 3acoby Oukacniap craHoBuB 8 ai6 y nauieHTti 6e3 peakuii miBUIEHOT 4y TIMBOCTI
(AUC 10,35 MO/mi1/n00y) ta 2,7 106m y nauieHTiB 3 peakuieto niguueHoi yytausocti (AUC
3,52 MO/mn/noby).

Oco01B1 KaTeropil naiieHTiB

Jlu3aliHOM  KOHTPOJBLOBAaHHUX JOCIHiDKeHb He Oyiaa mnepeabadena odiuiiiHa  ouiHKa
(hapMaKkOKiHETHUYHHX BJIACTHBOCTEH Jlikapcbkoro 3acoby Omkacmap rnp BBeAeHHI 0coOIHBHM
KaTeropisM MaiieHTiB. 3a pe3yibTataMu NOMyJIsiidiHOT (JapMaKOKIHETUYHOT OL[IHKH JIKapChbKOro
3aco0y Oukacnap, siKka IpyHTYBajJach Ha JaHuxX jaociipkeHr AALLO7P4 (s/B), DFCI 11-001
(8/B) Ta CCG-1962 (B/M), Oy:;10 BCTAaHOBJICHO, 1110 KJipeHc (JiHIHHUA Ta HacuuyBaHUW) 3pocTan
MPUOIU3HO TPOMOPHIHHO IJIONL MMOBEPXHI TijIa, a 3pocTaHHs ob'emy posnozuty Oyio Ouibi
MPONOPLIHHUM 10 Twiom nmoepxHi tisa. Crarucruyno Biporijaua pizauus @K xapaktepucTuk
MpH BBEJICHH] YOJOBIKaM Ta XIHKaM 3a pe3yJIbTaTaMH [bOro aHaii3y ifeHTudikosana He Oyia.

BrimmB HUpkoBOI Ta ne4inkoBoi HemoctatHocTi Ha MK XxapakTepucTHKM JliKapchbKoro 3acoly
Omnkacnap ue ouiHoBaH. OcKi/ibKY neracrnaprasa € 6iJIkoM 3 BUCOKOKO MOJIEKYJISIPHOIO MAcolo,
BOHA HE BUBOAMTLCA HHPKAMHU, OTXKE 3MiHY (apMaKOKIHETHYHHX XapaKTCPHCTHUK MPH BBEJACHHI
jiKapebKkoro 3aco0y OHkacrnap namieHTam i3 HHPKOBOKO HEJIOCTaTHICTIO HE O‘iiK)/IOTb.

OcKibK# HpOTe(}.'IlTH‘-IHl (bCpMCHTH BII_IHOBIIIEU[])HI 3a METaGO.'Il‘lHe nepe [‘BOpﬁHHH ,mca‘pcmoro

He OYIKYIOTb, 110 ﬂOFlleeHHﬂ MEYiHKOBHX cbyHKum CTAHOBHUTHME KIIHIYHO 3HayI
[PH 3aCTOCYBaHHI JIiKapchKOro 3acody Onkacnap.
JlaHl 1110/10 nanieHTIB JITHBOTO BIKY BIJICYTHI. ¢ F g

nEPEKﬂAﬂ BIFRARA
Tymnenko J1.B6.
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5.3 Jlaui JOKJIHIYHHX J0CTiIKEeHb 3 0e3neKn

dapmakokiHeTHuHa/(apMaKo MHAMIYHA JIOK/IiHIYHA MNOPIBHAHHICTE ABOX JiKapchkuX (opm
nikapcebkoro 3aco0y OHKacmap, po3unHy JUlsl iH'€KILii/indy3ii Ta mopoKy /UIs NPHroTYBaHHs
po3umHy, Oyna MpoOJEMOHCTpOBaHA Ha cobakax NpH OJHOPa3oBOMY Ta Oaratopas’oBOMY
BHYTPilIHbOBECHHOMY BBeieHHI 031 (500 MO/kr). HikueszasHadueHi aocTiKeHHs Oy
[IPOBE/IEH] i3 BUKOPMCTaHHAM JliKapchKoi GOpMH po3unH JUist iH'eKiii/indy3iit.

["ocTpa TOKCHYHICTH

JIniue jry’ke BHCOKi JI03M NEracnaprasu, pH OJHOpPa30BOMY IHTpalepiTOHEAIbHOMY BBE/ICHHI
mumam (25 000 — 100 000 MO/kr macu Tija) BHKIMKaIM 3arubenb 14% ycix TBapuH, sSIKUM
BBO MK 3aci6. [Ipu BBejeHHI TaKMMH XK 703aMH CIIOCTEPIraM renaToTOKCHYHICTH HU3bKOTO
cTynens TskkoctTi. Hebakanumu peakuismu OyjiM 3HHKEHHS Macu Tija, Nijoepekuis Ta
3MEHILEHHS aKTHBHOCTI. 3HMKEHHS MAcH Celle3iHKH MoKe OyTH O3HAKOK iIMYyHOCYIIPECHBHOIO
edekTy 3aco0y.

[ urypu, i cobaku n06pe nepeHOCHIM Ieracrnaprasy MpH 0JHOPa3’0BOMY BHY TPIIUHBOBEHHOMY
BBejIeHH] B 03ax j0 500 MO/kr macu Tina.

TokcuuHicTh npu 6araTopasoBoOMy BBEIACHHI

V 4-THKHEBOMY JIOCIIiKEHHi, NpH iHTpanepiToHealbHOMY BBEJIEHHI Meracraprasd lypaM B
1031 400 MO/kr/106y, criocTepiraiv 3HHKEHHS CIIOKUBAHHS KOPMY Ta MacH Tijla y NOpiBHAHHI
i3 MOKa3sHMKAMH B KOHTPO/IbHIH Tpymi.

V 3-MicaqHOMY JI0C/I/DKEHH], Py iHTpanepiToHeaibHOMy ab0 BHYTPIilIHLOM'A30BOMY BBE/ICHHI
meracnaprasd Mumam B 71031 g0 500 MO/kr, cnoctepirain He3HauHi renaToKJIiTMHHI 3MiHHM
TUIBKH [IPH IHTpanepiToHeaIbHOMY BBE/ICHHI HaHOLIbIIOL 103H.

TumuacoBe npurHiveHHs 30UIbLICHHS MacH Tiia Ta TUMYacoOBE 3HMIKECHHS 3arajbHOI0 BMICTY
JEHKOMTIB criocTepirany y codak, skiM BBOAMIM neracnaprasy B 1031 1200 MO/xkr, oaun pa3
Ha THXK/EHb, MMPOTATOM /BOX THXHIB. Y OJHOrO 3 YOTHPLOX CODaK BUSABHIIM 301LJIbINEHHS
aKTHBHOCTI IJlyTaMaT-IipyBaTTpaHcaMiHask y CHpOBaTIli KpoBi.

IMyHOreHHICTh
ImyHorenna BijmnoBiabs He Oyna BusBiaeHa B 12-THXKHEBOMY JOCIIDKEHHI HA MMINAX, AKHM

neracnaprasy BBOAMIJIM OJIMH pa3 Ha THK/AeHb B 1031 10,5 MO/TBapuna, BHY TPIllIHLOM'#30B0 ab0
IHTparepiToHealbHO.

PenpoiyKTMBHA TOKCHYHICTh
JlocaiDKeHHS penTo/1y KTMBHOT TOKCHYHOCTI IIeracriapra3i He MpOBOIHIIH.

B gocnijpkenHsix  emMOpioTOKCHMYHOrO  BIUIMBY  L-acnapariHa3u  BMSIBIEHI  CBIJYEHHS
TEPaTOreHHOro BILTHBY IIPH BBEJACHHI wiypam 3 6 mo 15 aeHb BariTHOCTI, piBeHb BIJCYTHOCTI
oueBuanoro edexty (NOEL) 3a rteparorennum BiuiuBom cranoBus 300 MO/kr, mnpu
BHYTPIUIHBOBEHHOMY BBe/IeHHI. BHyTpilmHbOBeHHE BBejIeHHS Kposukam B 031 50 abo 100
MO/kr y 8 ta 9 ani BariTHOCTI y MHMTTE3IATHAX ILI0/IIB BUKIMKAIM BPO/DKCHI Ba/IM PO3BHTKY;
3naueHHs NOEL BusiBiieHe He Gy 10. MHOXHHHI Bajii PO3BUTKY Ta e\dﬁplo:{e*rmm ecbcxm
CIIOCTEpIrajii NpPH BBEJAECHHI JIIKAPCHKOTO 'aacoﬁy J103aMH B TepanesTHYHOMY
JlocnikeHHs BIUTMBY Ha (PEPTUIBHICTD Ta MEPH- 1 OCTHATAILHUH PO3BUTOK HE.II

NEPEKNAL BIP
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Kanueporeusicrs, MYTareHHiCTh, HEepPTHIIbHICTE

Jlosrorpusani nocimkenns kanueporenHoro BILIMBY Ta JIOC/I/DKCHHA BIUIMBY [I€racniaprasu Ha
(hepTubHiCTL TBapHH He MPOBOAMIH.

Myrarennuit BB nmeracnaprasu B Tecti Eiimca ia BUKOpUCTAHHSM TaMiB Salmonella
typhimurium BusiBenmuii ne Gys.

6. ®APMAIEBTHYHI XAPAKTEPUCTUKHU
6.1 Ilepeaik gonomixuux pevosun

Harpiio rigpodocear, renrarijipar (qurigpar)
Harpito aurizpodocdar murigpar

Harpiio x1opun

Caxaposa

Harpiio riapokcua (s Kopurysauus pH)
Kucnora xnopucrosoanesa (151 kopuryBaunus pH)

6.2 Hecymicnicts

Ile#t nikapcekuii 3aci6 He Cail 3MilIyBaTH 3 iHmUMK JIKApCHKMMH 3ac00aMH 33 BHHSTKOM
BKaszaHuX y po3aiii 6.6.

6.3  Tepmin npuaaruocri
3 poku.

BigHosnenuit po3unn

Xiviuea Ta ¢ismuna crabizericrs FOTOBOTO  po3duHy 0yn0 NpPOJEMOHCTPOBAHO npu
Temieparypi uumxkde 25°C npotsrom 24 roaus. 3 Toukn 30py MiKpoOGIOIOriYHOT YHCTOTH, AKIO
METOJl BIIHOBJICHHS HEe BHK/IIOHAE PH3HK MikpoGiosioriuHoro 3abpyinenns, MPOAYKT CJIij
BUKOpHCTaTH Heraino. Skiuo npenapar He BUKOpUCTaHHMiL HEraiHo, BINOBIIa/IbHICTE 3a TepMiH
Ta yMOBH 30epiranHs BiIHOBJICHOIO PO3YHHY Hece KOpHCTYBay.

Poseaennit po3unn

Ximiuna ta ¢isuuna crabinbHicTs FOTOBOIO poO3uHHy Oy/10 NPOAEMOHCTPOBAHO npotrsrom 48
FOlMH Npu 30epiranni npu temneparypi 2°C — 8°C. 3 Touky 30py MIKpoOiooriunoi uneroTH,
NPOMYKT CHiJ BUKOPHCTATH HeraiiHo. SIKmo lIperiapaT He BHKOPHCTaHMHl HeraiiHo,
BIANOBiIAbHICTL 3 TepMin Ta YMOBH 30epiranHs BiAHOBIEHOroO PO3YMHY HECEe KOpHMCTYBau, i,
AK TMIpaBHIIO, TepMiH 30epiraHHs He [OBHHeH MEPEBUIYBATH 24 TOAMHM, NP TeMIepatypi
30epiranus 2°C — 8°C, 3a BUHSATKOM BHUIIAJIKIB, KOJIHA BIHOB/ICHHS/PO3BEICHHS Oy10 3ailicHeno
B KOHTPO/IOBAHHMX Ta BAMII0BAHUX aCENTHYHMX YMOBAX.

6.4 Ocobausi 3acrepexenns npu 3depiranni

36epiraru B X0J10/1M/IbHUKY (2°C-8°C),
He 3amoposxkysatu. iy

Indopmauis moso ymos 36epiranns posunsenoro ra PO3BE/ICHOTO PO3YHHIB JTIKAPCHKOTQ_3;
HaBe/IeHa B po3aini 6.3,

6.5 Tun ra Bmict nepunnoi YHAKOBKH
N>
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®uakon i3 Ge3bapeHoro ckia tvny I, 3 mpoOKOW 3 XJIOpOYTHIy, 3aKpUTHI allOMiHIEBUM
KoBra4kom jiaverpom 20 mm 3 kpuineuxoro «flip-offs, sikuit Mictuts 3750 MO neracnaprasu.

Bwmict B ynakosui: 1.

6.6 CreniaabHi 3ax0au 0e3neKH NpPH MOBOUKEHHI 3 HEBHKOPHCTAHMM JKAPCHKHM
3acobom abo Biaxoamu Jikapeskoro 3acoby

Lle#i nikapcekui 3aci6 MOXke BHK/IMKATH MOAPA3sHEHHS NPU KOHTAKTi. OTxKe, MPU NOBOKEHH] 3
MOPOUIKOM JUIsl BBE/ICHHS 3aco0y HeoOXijaHa ocobimBa obepexknictb. Cilil YHHKATH BAMXaHHA
MapiB Ta KOHTAaKTy 3i WIKIpOI0 i CIM30BUMM OBOJOHKAMHM, 30KpeMa, O4ell; y BHIAAKY
MOTpAIUISHHA JIiKapchKOro 3acoly B 04i, Ha WIKIpY a60 cIM30Bi 0GOIOHKH, CITijl HEraAHO 3MUTH
BEJIMKOIO KUILKICTIO BOJIH; 3MHBATH TIPOTATOM, MPHHAMHI, 15 XBHIIHH.

Onkacrniap npu3HaYeHHi Ul BHYTPILIHHOBEHHOr0 a00 BHYTPILIHBOM'S30BOrO BBEJCHHS MicIIs
BIIHOBJIEHHS JIIKapchKoro 3aco0y. [lepeil BBEICHHAM MOPOIIOK CITijl BiAHOBATH PO3BEACHHSAM Y
5,2 mu1 BoaM Jutst iH'ekuil (auB. po3ain 4.2).

IHCTPYKIII i3 IOBOKEHHS

. Ilepconan mae npoiit HaBuaHHs WIOJAO MOBO/KEHHS Ta 3aCTOCYBAHHS JIKAPCHKOrO
3aco0y (KIHOK B mepioal BariTHOCTI He C/1iA JOMyCKaTH 10 poGOTH 3 IMM JiKapChKAM
3acobom).

2. Cnia BAKOPUCTOBYBATH aceNTHYHI METO/IH.

3. Cuia j0TpUMyBaTHCh TNpOIELYP 3 HAIEKHOTO MOBOMKEHHS i3 [IPOTHITYXIHHHUMH
3acobamu.

4. Ilpu poGori i3 nikapcbkuM 3acobom Omkacnap peKOMEHIOBAHO KOPHCTYBaTHCh
OJ/THOPA30BHMHU PYKABHUYKAMH Ta 3aXHCHHM OJIATOM.

5. Yce npunajuis s BBe/IeHHs ab0 OYMILYBaHHS, BKIIOYHO 3 PyKaBHYKAMH, CTi/l OMIlaTH
Y MILUKH /U1 CMIiTTS BUCOKOTO PH3HKY, JUIS CHIAIOBAHHS TIPH BHCOKIiA TemMIeparypi.

BigHosnenns

l. Y ¢nakon HeoOXinHO joxaT 5,2 MJ BOAM IS iH'€KLid, KOPHUCTYIOYHCh INIPHIIOM Ta
IOJIKOO xamﬁpy 21.

2. ®nakoH ciia oﬁepemuo obepraTi ax /10 HOBHOI'O PO3YHHEHHS MOPOLIKY.

3. Orpumanuit micas BIAHOBIECHHS PO3YMH TOBHHEH OYTH npo3opuM, Oe3bapeHuM Ta
BUILHHM Bil BHIMMHX OKOM CTOPOHHIX BKmOYeHb. He ciix BHKOPHUCTOBYBATH
BI/IHOBJICHHIA PO3UMH y BUIIA/KY HOro nomyTHinus aGo yTBopeHis ocaty. He CTpY LIy BaTH.

4. PosumH cnig BUKOpuCTaTH npOTAroM 24 TOIMH MNCAS BiAHOBICHHS, 30epiratu 1mpu
TeMreparypi Huxkye 25°C.

Beesenns

1. Jlikapcobki 3ac06M JUIS MapeHTEPaILHOIO BBEICHHS CIiJ OIUISAATH HA HASBHICTDL 4aCTOK
TEpe/l BBEJCHHAM, BBOJUTH MOXHA JIMIe Npo3opuil, Oe3dapBuuii po3unn, BiILHHEN Bij
cmpouuix BKJTFOYCHbD.,

2. le#i nikapebkuit 3aci6 ci1it BBOAMTH BHYTPINIHBOBEHHO 260 BHYTPIIIIHBOM'S30B0. Po3uun
CJIiJ1 BBOJMTH TOBLILHO. TN
Yy BAMAKY BHyTpthbou A30BOT 1H'EKIIT 00'eM BBE/ICHHS HE MOBUHEH nepelmmynam 2w
JUTA JiTed Ta MiTITKIB i 3 MJI LISt JIOpPOCITHX.
¥ BHIA/IKY BH}’TplII]HbOBeHHOI"O BBE/CHHS powmi CIIi1 PO3BECTH Y IQO M- po3quﬂy
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iHWi niKapebki 3acobu  uepes OJHY BHYTPIUHBOBEHHY CHCTEMY IIi/l Yac BBEICHHS
JKapchKOro 3acoly Onkacnap (1uB. posain 4.2).

[licas possesnenns posuun c1ig BBOAMTH HeraitHo. SIKIO HeraifHe BBeJCHHS HEMOKITHBE,
PO3BeACHHMH PO3UKH cijt 30epirath mpu Temneparypi 2°C — 8°C nporsirom 10 48 roamn
(/uB. po3jin 6.3).

Y1uaizauis

Onukacnap [PU3HAYCHHH BUKIIOYHO 118 OZIHOpa3oBoOro 3acrocyBanHs. HeBukopucranmii
JKapchkuit 3aci6 abo BixxoaM ciix YTHII3yBaTH i3 JOTPHMAHHSAM BHMOI HAI[OHAIBHOIO
HOPMaTHBHOIO 3aKOHO/1aBCTBA.

7. BJIACHMK PEECTPALIIITHOI'O MOCBIYEHHS
JIe JIaboparyap Ceps'e (Les Laboratoires Servier)

50, pro Kapro (50, rue Carnot)

92284 Ciopen cenekc (92284 Suresnes cedex)

®panuis (France)

8. HOMEP (-U) PEECTPALIIITHOI'O NOCBIYEHHS

EU/1/15/1070/002

9. JATA NEPLIOTO 3ATBEP,l’KEHHSI / IMMOHOBJIEHHS JIi
PEECTPALIIMHOI'O NNOCBIYEHHSI

Jlata nepioro 3arsepkenns: 14 ciunsg 2016
Jlata octannboi nepepeecrparii

10.  JATA HEPEIJISAJIY TEKCTY

Jleranbna indopmanis momo uporo TKapchKOro 3acoby HasBHA Ha IHTEpHET CcaiTi
€Bpornelicbkoro areHTcTsa 3 KOHTPOJIIO JliKapehKHX 3acobis, ajpeca http.//www.ema.europa.eu.

NEPEKNAR BIPHAMU
Nywnenko .B.
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